- | Parts
Manual |

Models |
7012, 16 & 18
Hvdrostatic

12 H.P. TRACTOR I
MFG. NO. 1650352

16 H.P. TRACTOR

MFG. NO. 1650342

16 H.P. TRACTOR

W/TURF TIRES

MFG. NO. 1690427 §

16 H.P. TRACTOR

W/AGRICULTURAL TIRES

MFG. NO. 1690429

18 H.P. TRACTOR

MFG. NO. 1690366

18 H.P. TRACTOR

W/TURF TIRES |

MFG. NO. 1690431

18 H.P. TRACTOR

W/AGRICULTURAL TIRES

MFG. NO. 1690433

AGRICULTURAL TIRES

MFG. NO. 1690304

TURF TIRES

MFG. NO. 1690319

42" ROTARY MOWER

MFG. NO. 1690271

TP - 483-3
PRIMTED BN L1LS.A

796 48" ROTARY MOWER
MFG. NO. 1690272

__ Sm plicify

AN ALLIS-CHALMERS COMPANY




Attention Dealers:

For quick, accurate reference when making warranty claims, group
nurnbers are given with each parts section. Also note that serial
numbars of units are listed to locate any difference in parts which
may cccdr in later models. Be aware of these unit serial numbers
when ordering parts.

Standard torques appear in a chart at the end of the manual, while
important individual torgues are given on specific parts drawings.
These provide easy reference notes for repair and troubleshooting.

CRITICAL and MAJOR notations point out important facts or in-
structions which relate to safety or reliability and machine quality.
The CRITICAL notation pinpoints characteristics which, if
not properly followed, can create a safety hazard. The MAJOR
notation IE'I? marks characteristics which, if not properly follow-
ed, may result in operating failure, shortened product life, or great-
Iy reduced quality of the unit

Simplicity
Technical Publications

NOTE: SPECIFICATIGNS MAY CHANGE WI THOUT NOTICE,

@ Simplicity Manufacturing Co., Division of Allis-Chalmers Corporation, 1978



Table of Contents

FRAME & FOOTREST GROUP {7012, 7016 & 7018) .. ... 2
WHEEL, AXLE & STEERING GROUP (7012, 7016 & 7018) ..... et erameasam e 3
ENGINE & DRIVE SHAFT GROUP {7012 & 7018) .. ... e e 8
ENGINE & DRIVE SHAFT GROUP [Z078) ... ... .ottt e e er e eeaeaanas 10
CLUTCH & BRAKE GROUP (7012, 7016 & 7018) . .. ... e 12
CLUTCH & BRAKE CONTROL GROUP (7012, 7016 & 7018 .. ..ottt et eeeaeaannns 14
HYDROSTATIC PUMP GROUP (7012, 7016 & 7O018). .. ..ot i e i 16
HYDROSTATIC PUMP (7012, 7016 & 7018) ... ... it i e e s e 18
HYDROSTATIC CONTROL GROUP (F012, 7016 & F018) .. ..ottt ciiercaarans 20
TRANSMISSION GROUP (7012, 7016 & F0T8) .. ... ... e et it ieiaae s 22
PTO CONTROL GROUP (7012, 7016 & F018) ... ... e et e cieaiaanans 24
PTO CONE CLUTCH GROUP {7012, 7016 & TOI8) .. ...t ettt cie et ciaeieaanans 26
LIFT LEVER & CABLE GROUP (7012, 7016 & 7018) .. ... rt ittt e e et ceaanaenans 28
BEVEL GEAR & SIDE PLATE GROUP (7012, 7016 & 7018) ... ...\t ieanennn 30
DRAW BAR GROUP {7012, 7016 & F018) .. ... i e e e e imaeans 32
REAR AXLE DIFFERENTIAL GRCOUP (7012, 7016 & ?I.'HS]I ................................. 34
ELECTRICAL GROUR (7012 - Mig. Mo. T890852) ... ... ... ... i iit it ieiianaanans 36
ELECTRICAL GROUP (7016 & FO18) ... e e e e e e aeaeans 38
DASH GROUP (012 & F008) ... i e e e e e 40
DASH GROUP (F0T8) ...ttt ettt e e e e e e e e a4
HOOD & LIGHT GROUP {7012, 7016 & F008) . ... e et ee e 48
SEAT & DECK GROUP (7012, 7016 & T018) ... ... ittt e e eaeaeans 50
TIRE & RIM GROUP {Agricultuyal Tlre) . .. ... ... e et e e 52
TIRE & RIM GROUP {Turf Tire) ... e et e e e e e e e 52
HOUSING & ARBOR (42" MowWer) . .. ..ot et e et ieanns B 54
COVER & BAIL (42" MOWer) .ottt e e e e et e e 56
HEIGHT ADJUSTMENT & ROLLER (427 MOWer) ... .0ttt ie et m e reemaeeaannn. 53
DEFLECTOR, STONE GUARD & ROCKER ARM (42" Mower) ........c.oininnernnrnnnnnn. &0
HOUSING & ARBOR (48" MoWer) . ..o i it et e e e 62
COVER & BAIL (48" MOWer) . ..o e e e e e e 64
HEIGHT ADJUSTMENT & ROLLER (48" MOWer) . ..ottt et earaeaenns 66
DEFLECTOR, STONE GUARD & ROCKER ARM (48" Mower) ...........cc..viumenununnnnn. 68
STANDARD HARDWARE TORQUE SPECIFICATIONS . .........coonnn.. Inside Back Cover



Group 9R1626-

Himplicity Frame & Footrest Group (7012, 7016 & 7018)

POSITION SHAFT ASSEMBLY 1683168 BY ALIGHING LEVER ARM
WITH CEMTER OF LIFT CABLE PULLEY BRACKET OM LEFT HAND
SIDE OF FRAME. SECURE SHAFT ASSEMEBLY IN PLACE WITH SET
CLOLLARAS 157624 AND SETSCAEWS 8281045,

POSITION LEVER ASSEMBLY [17}
TO ALIGN WITH QUADRANT
FILL SPACE IN HUB WITH 917642
WASHER AS REQ, TIGHTEN SET-
27 SCREWS {22] AETER LIFT LEVER
3 IS BEOLTED TO LEVER ASSEMELY
{REFER TO 981234 FOR LIFT LEVERI

TOARQUE TO 40+50 FT LBS

USE STANDARD HARDWARE
TORGUE SPEC. NO, 173208
UNLESS OTHERWISE NOTED.



Mig. No. 1680342 1690352, 16800366, 1690427, 1690420, 1690431, & 1600433,

Frame & Footrest Group (7012, 70168 & 7018)

Raft. Part
Mo, No, Ory. Sarial Mo, Dascription
1 1665256 1 {OQ0D3-{ i REAR FRAME ASSEMBLY
2 172121 1 (0DOD0)-{ 1 FOOT REST. B.H.
3 178628 i [0 - 1 FOOT REST, L.H,
4 20562 G (0G0 } BOLT, Carrage, 5/16-18 x 3/4
) 3zia32 2 100000 - ¥ CAPSCREW, Hex Hd,, 5/1B-18 x 314
B 17358 8 [ N I LOCKWASHER, 516
7 917372 B (00000} I NUT, Hex, Full, BM16-18
B 920470 2 {DO00}-{ I NUT, Speed, Tina., 5f16-18
a 1667472 1 [0Q000){ ! FOOQT PEDAL ASSEMBLY
10 108419 2 00D00)-{ ] BLISHING
11 157300 1 (G000 - } ARM, Pedal Foat
12 n7rITE 1 (OO0 - { ¥ WaSHER, 3/8
13 165965 1 {00000} -1 1 LOCK\WASHER, 3/8
14 216950 1 {QGO00)-1 1 NUT, Hex, Full, 3/8-16
15 157625 1 (0000 i FRONT LIFT LEVER ASSEMEBLY
6 1863168 1 (00000 -{ H LiFT SHAFT ASSEMBLY
17 11583 1 [GO00a)-{ 1 LIFT LEVER ASSEMELY
18 170875 2 (D000 1 BEARIMNG, Lift Lever
19 157524 ry (G000 1 SET. Caollar
20 928703 2 1000000 } SETECHEW, Cup P, BME-18 « 3/8
21 157652 4 (00000} ] KEY
2z 528734 4 {D0000)-| ] SETSCREW, Sac. Hd., 5/16-1B x 1/4
23 aNna¥r 2 [0Q000)-1 1 CAFSCREW, Hex Hd ., B5A16-18 x 1-1/4
24 91756 2 [CRODa-{ H LOCKWASHER, SMB
25 17372 2 sl G B 1 MUT, Hex, Full, 51518
26 1653876 1 (00000 1 BEARING, Pivor
27 928727 z FOO000)-{ 1 CAPSCREW. Whiz, 3/B-16 = 1-1/4
2B 928352 2 Q0000 - 1 MUIT, Flamge, 3/816
2 SN2z q (D003 ¥ CAPSCREW, Hex HA., #1614 x 1.1/2
30 9181859 4 {0} -4 I LOCKWASHER, 716
k| 1655727 1 (QoQ00-{ } DECAL, Parking Brake
32 176823 ] (DOQQH- } PLATE. Safety
3z 163166 1 {CHOCHGD- [ ] DECAL, Simplicity
34 1744954 1 00000 ( I DECAL., Clutch
35 1652577 1 [00000]-1 H DECAL, Warming
36 174662 1 {ooooda)-1 1 BLUSHING



Group 881171- g81466-

Ximplicity

Whesel, Axie & Steering {7012 7016 & 7013)

NOTE: USE STANDARD HARDWARE
TORGUE SPFEC. NO. 173209 UNLESS
OTHERWISE NOTED.




Mfg. No. 1690342, 1690352, 1690366, 1690427, 16904209, 15904371, & 1650433,

- i
Wheel, Axle & Steering (7012, 7016 & 7018 Eimplicify
10478
Fief. Part
Ne. No. Oy, Saral Na, Daseription
1 184247 2 Q0000 -{ } TUBE
2 166205 2 D000 - } VALVE STEM & CAP
3 171377 2 00001 -{ | WHEEL ASSY
4 S21966 1 (R0 - £ ; CAPSCREW, Hex, 3/8-168 x 3/4
B §21986 2 (K000 1 CAPSCREW, Hex, 3/5-16 x 7/8
& 154382 4 (OG0 { 1 CUP, Bearing
7 171376 2 oooooll ) WHEEL & TIRE ASSY
8 154486 a {00000} | COME, Bearing
3 171375 a {0000} | SPACER
10 170158 2 100030} 1 SEAL
11 BO1010 3 {00000)-| I COLLAR, Sa1
12 S2867 2 poooo-( - ) SETSCREW, Bq._ Md., Cup Pr., 518138 » 516
13 164487 2 (COD00)-1 ! CAP, Hub
14 171774 1 (O00o0)-( I SPINDLE ASSY, L.H.
15 10813 3 (OODOa)-| ! WaASHER
16 17338 1 [CO000)-{ 1 ARM, Steering, L-H.
17 167427 2 1O0000a)-{ ! KEY, Square
1} ST 2 100000]-{ | SETECAEW, 51618 x 1/2
19 157494 1 1G000]-{ ] SPINDILE ASSY. A.H.
20 8051012 1 1BI000)-{ ] WASHER
2t 927794 1 (OO0 )-{ 1 “E" RING, Exlernal
22 927459 1 100000 -{ | CAPSCREW, Hex Hd,, 1/2-13 x 2-1/4
23 918431 2 OO0 -{ | WASHER, Plain, 1/2
24 157618 1 EHI000-{ } SPALER
25 20648 1 100000 -1 } LOCKNUT, Hex, 17213
25 913744 1 000001-{ } NUT, Jam Hex, 1/2-13
27 1850553 1 (00000 } FRONT AXLE ASSY
a8 154385 4 100000]-{ } BUSHING
25 814687 3 (OO0 -{ } FITTING, Grease
3o 157489 1 (00001 -{ } TIE ROD ASSY
a 154177 z L0000 -1 } SPACER
az an2o 2 {0000 -{ } CAPSCREW, Hex Hd,, 3/8-16 x 1-1/4
a3 157490 2 {00000 - } TIRE, 16 x B.50~8, Goocdyear
1605965 2 e ] TIRE, 16 x B.50-8, Carkisle
3d 917378 4 00000 { ¥ WASHER, Plain, 378
6 QIDEST 2 (00000 - 1 LOCKMNLUT, Hex ,3f8-16
36 171830 1 (00000 -{ ] LINE, Crag
37 164272 z 0000 | ] JONT, Balr
a8 q19262 z X000 -{ ] NUT, Jarn Mex. 1/2-20
a0 930245 2 X001 ] LOCKMNUT, Hex, 1/2.30
40 171827 1 QX000 -{ ] STEERING HOUSING ASSEMBLY
a1 170960 1 00000 -{ ] HOUSIMG, Stasring
a2 170932 1 (G0000 -{ ! BUSHING
&3 154258 2 0001 - ! BEARING, MNaedia
a4 170539 1 (G000 - | STEERING ARM ASSEMELY, [Includes Fef. Mas. 41.42.43)
5 170587 1 (BQ000) -{ ! GEAR, Bevet
46 918430 1 QR000-{ ] WASHER, Plain, 715
47 924058 1 G30001-( ! LOCKNUT, Hex, 71614
48 171020 1 {DOC00)-| i SHAFT, Steering
40 a10224 1 D0a0a}-| ) KEY, Woodruff, Mo, 6. 5732 x 5/8
50 17098% 1 (00000}-| i FINICH, Bevel

HOTE: PARTS AEF. NO. 51 - 6B CONTINUED ON FOLLOQWING FAGE
HOTE: FOR 3ERVICE OF AEAR TIRES ON 16 HP & 18 HF TRACTORS SEE PAGES 52-53



Mig. No. 1690342, 1690352, 1650386, 1630427, 1650429, 1690431, & 1680433

Limplicily

Whee!, Axfe & Steering (7012, 7076 & 7018)

10/78
Raf, Fart
Ma. Na. qty. Serial No, Daseription
LY 16021585 1 [OOC00] - I "E" RING
82 171030 1 100000} I PLATE, Stearing
53 Q20415 2 (OG- I CAPSCREW, Mex Hd., 3/8-16 x 1-1/4
B4 43871 2 {00000 I LOCKNUT, 2/815
== 9u874 1 (00000 I SETSCAEW, 5q. Hd., GME- 18 x 114
57 1542684 1 100000)-| ) AING, Retaining
58 158223 3 100000t I WASHER
55 1606342 1 10000031 H WHEEL, Stearing
B0 9218977 1 (00000} I CAPSCHEW, Hex Hd,, 5/16-18 x 1-1/4
&1 929001 1 (IO H LOCKNUT, Flange, 5/16-18
B2 173411 2 (OO0 - I WHEEL & TIRE ASSEMELY (7072 Ondyl
173432 2z {20000)-{ ) WHEEL & TIRE ASSY, Turf (1690427 & 1690431 Oniyy
657752 1 (OO - ! WHEEL & TIRE AS5Y, RH. Ag. (1650429 & 1650433 Only)
1657753 i FLLLL LTRSS h] WHEEL & TIRE ASSY, LH, Ag. (1590429 & 1690433 Only)
63 157024 2 (OO0 - ] TIRE, 23-8.50 x 12, Goodysar Turf (7012 Only)
1605968 2 (D00D0) } TIRE, 23-8.50 x 12, Carlizle Turf (7012 Onty)
105967 2 ({B0000)-{ b TIRE, 22 x 10.50-12, Carlisle Turf (1690427 & 1690431 Only)
1664215 2 {000 -{ } TIRE, 23 = 10.50-12, Firestono Turf (1690427 & 1690431 Only)
1857524 2 (00000)-{ } TIRE, 23 » 0.50-12, Goodyear Ag. (1690428 & 1690433 Onty)
£4 157602 2 [OOG00) - } TUBE {7012 Only)
157638 4 (00000} 1 TUBE {7015 Qnly)
85 174353 2 {0000 - 1 STEM & VALYE CAF [7012 Qnly}
BE 173430 2 {0000 -{ ] WHEEL, Drive {7012 Only]
&7 B261100 10 [OOCHNO) { } BOLT, Hub
B8 H16965 3 1OD000]-{ } LOCKWASHER, 3/8

HOTE: PARTS REF. MO, 1-50 FOUND ON PRECECING FAGE.

HOTE: FOR SERVICE OF REAR TIAES OK 16 HP & 78 HP TRACTORS SEE PAGES 52-53.



Group 881171

881466

Bimplicity

o0 @ p

WHEEL, AXLE & STEERING GROUP

Torque to 13 Ft. Lbs. Min. (2 Places).
930245 Nut — Torgue to 2060 Ft. Lbs. (2 Places). <€I

Torgue to 15-22 Fi. Lbs. {2 Piaces).

Timing marks on pinion 170988 and gear 170987 must be in line.
Do not brush grease on tooth surfaces of gear and pinion.

E. Torque 16-21 Ft. Lbs.

Remaove backtash in assembly by turing capscrew 917400 until backlash is
set and lock by tightening locknut 928721 against plate 17 1000.

. Torque 25-33 Ft. Lbs.

Torgue nut 930648 to 80-100 Ft. Lbs. Lock nut in place after torquing by
rolding nut 930648 and tightening jam nut 913744 to 45-55 Ft, Lbs,

Axle assembly 1650553 must pivot freely after assembly.

Assemble itemns on front spindle in order listed.

a. 171375 spacer

b. 170168 seat

c. 154486 bearing

. Wheel & Tire Assembly
154486 bearing

= -

. 154487 hub cap

171376 spacer
. BO21010 Collar & 928641 setscrew — Torgue setscrews to 9-10 Fr. Lbs. Min.
Apply lithium grease to bearings 154486 at time of assembly. After assernhly GEI

is complete, bearings must rotate freely without end play.

Hald ba!l joints when tightening jam nuts (2 Places).

MNOTE: Adjust length of drag link assembly 1718380 by positioning end bali joints
s0 that front wheels wil be in the straight ahead position when the steering gear arm
is positioned at approx. 19 as shown. The steering wheel mounting hole § is to be
parzllet to fore and aft § of tractor.

WOTE: Tire pressure as received from vendor = 20 £51 Min. at time of assembly.

Use standard hardware targue Spec. No. 1732089 unless gtherwise noted.

Apply grease to spindie bearings {2 Places),



Group S81170- 9871605

Eimplicily

Engine & Drive Shaft Group (7012 & 7016}

NOTE: USE STANDARD HARDWARE
TOROQUE SPEC, NO. 173209 UNLESS
OTHERWISE NOTED.



Mfg. Mo, 7680352, 1600342, 7600427 & 1690429,

Engine & Drive Shaft Group (7012 & 7016)

s_impﬁnﬂy

10478
Ref, Part
Mo No. Grey, Sarial No. Desiption
1 1 {CDA0OL | ] EMNGINE A2 H.P., Kohler {7012 Onlv}
2 1656492 1 {00000)-{ I ELEBOW & MIPELE ASSY (TU16 Oniy)
3 164378 1 (300030} [ ¥ LOCKNUT
4 170456 1 {0O000)-{ b MUFFLER
5 171880 1 (00000).{ I STRAP, Muffler .
E 172061 2 {00003 [ H CLAMP, Muffler {Quan. 1 used gn 70HE }
7 S3368T H (00000 } CAPECREW, Hex Hd., 5/16-18 x 1-1/2
B 157006 1 {90D00)-{ : DECAL. Caution
9 827557 3 {oonoo-{ } LOCKNUT, Fiznge, Whiziock, 5(16-18 (Qluan. 1 used on 7012}
0 21960 4 H10000-{ ] CAPSCREW, Hex Hd., 3/8-15 x 1-1/2 (Quan, 2 usad on 7016]
1 172455 2 100000)-{ } CAPSCREW, Rect Hd., 2/8-16x 1-5/6 {7016 Only)
12 |17378 5 (O0000N{ 1 WASHER, 3728 [CQuan. 4 used ¢n 7016}
12 o1 6965 13 (00000 } LOCKWASHER, 38 [Cuan. 12 used on 7016 ]
14 H16350 8 1D0G0Mm-{ 1 NUT, Hex, 3/B-16
18 172328 1 Q00D } DRIVE SHAFT ASSY
16 173028 2 {CHE0N-{ 1 COUPLING
17 172264 1 {OO0GOM-{ 1 FLAMNGE, Drive Shaft
18 1657427 1 1 CODO0N-{ } KEY, Drive Shaft
14 924824 1 HIOO00-{ ) SETSCREW, 3/8-24 = 3/8
20 922130 p OB ] CAPSCREW, Hex Hd.. 37816 x 2-174
21 920415 6 Leinli ) N ! CAPSCREW, Hex Hd.. 3f8-16 = 1-1/4
22 157424 16 (oo00m-1 } WASHER, Speciat
23 1656397 2 {OOOOD-| 1 SPACER
24 1 (OO0 } ENGINE, 158 H.P., Brigm & Stratton (7016 Only}
) 172767 i L EEE } CECAL, Ol Level Inslruclions {7816 Only)
28 1657042 1 (D0I-1 I ERACKET (F(HZ Qniy}
27 1651474 1 (OQOGOk-t i ELBOW [7012 Cinly}
28 F21566 1 LORODak-{ 1 CAPSCREW, Hex HA., 3/8-16 % 778 (7012 Qnly)
e | 1663303 1 [OCHHO0)- § 1 SUPPORT, Maffler {7018 Qnlyl

A Remgve twa hwxt nuts and lockwashers, attach bracket fo. 1653303 and torgue
nu to 1590 In Lks (7016 Only)

B When muffler 15 asmbled onta englne, #xhaust pipe must line up with

hale iaside of hood.

T Choke button to be pushed in on desh and choke lever on carbumator
1o be in open pesition before (ightaning clamp bolt,

C.  Tighten setserew after drive shaft sssermbly has bean secured ta engine

flywhesl adaptor.

Use standarg hardware torque Spec. Moo 173209 unless atherwise moted.

THROTTLE ADJUSTMENT {701

G

1. Place throttle lever on dash in full throttls posifion—up and forward against stop.

Mo WM

to check adjustment

THROTTLE ADJUSTMENT (7012}

Inztall end of throttle control cable wire inte 2nging throttle control nod.
Ftict: ngiree: throttle rad until Fowsr adjosting nut 15 against stop.
Hald lawer adlusting nat up against stop and Stcune cable elarmp,

Move thratfs contral fever through full mnge and beck to full throtte pozithon

T Insert throntla cable wAre into speed contro! bracket on angine.

2

With thmitle contral in full throttle position (lever up and forward aaalme stopl,
and engine speed control brecket ratuted towdcds the rear aogingt the high spead
stop, secure throttle cable ln plase with engine throttle cable clamp.

Move thrattle canral lever thraough fall renge and back to full throtile pesition
1o check adjuitment



Group 981736

Limplicity Engine & Drive Shaft Group (7018]

USE STANDARD HARCWARE
TOROUE SPEC. WO, 173202
UNLESS OTHERWISE NOTED

it



Mg, Mo 1690366, 1690431 & 1690433,

’.’ [
Engine & Drive Shaft Group (7018) Eimplicily
10/78
Rel. Parl
Ma. HNo. Qly. Serial No. Deseripfon
1 1664427 1 {00000)-¢ ! DEFLECTOR ASSY
2 219321 1 {Q0000}-{ 1 CAPSCREW. Hex Hd., v/i6-14 x 374
3 15149 1 {00000} - £ ¥ LOCKWASHER, 7/16
4 a18430 1 {00000)-( .} WASHER. Plain, 7716
5 4251726 1 (00000)-( §  CLAMP, Exhaust
5 221333 1 {06000} I CAPSCREW, Hex Hd,, 571615 x 1
7 17E4 2 {00000)-( ! WASHER, Flain 5/1G
a S21065 1 [DO0O0)-{ ] CAPSCHEW, Hex Hd., 3/8-16 x 34
a 827557 1 {a00G0] - 1 LOCKNUT, Flange, Whizlock, 516-18
10 821954 4 (OO0G0)- )} CAPSCREW, Hex Hd., 3/8-16 x 1-1/2
11 {06582 1 {03000} ! FAD, Felt
12 217378 5 {000G0)-( Y WASHER, Flain, 3/8
13 916965 13 {00000 ! LOCKWASHER, 3/8
14 816950 ] {00000} - 1 MUT, Hex, 3/8-16
15 172328 1 (OO0 - { 1 SHAFT ASSY, Drive
16 173026 2 (00000)-( y COUPLING
17 172254 1 {00000)-( }  FLAMGE. Driva
18 157427 1 {00000)-( i KEY, Driveshakt
18 924624 1 {OEO00]-L }  SETSCHEW, 3/8-24 x 3/4
20 g a {00000} 1 CAPSCREW, Hex Hd., 3/8-16 x 2-1/4
21 G415 ] {00000)-{ Y CAPSCREW, Hex Hd,, 3/8-16 x 1-1/4
22 157424 16 {0000} Y WaASHER, Special
i 1656397 2 {QQ000)-{ 1 SPACER
24 1 {0000 - ¢ I EMGLIME, 18 h.p., Kobhler
25 1664347 i {00000 - ¢ ! MUFFLER, Exhaust
26 1654654 1 {00000)-{ }  BRACKET, Mulllar

it



Ciuteh & Brake Group (7012 7016 & 7015}

rmplicity

Group 981313

hitrd
: -u..r.1 nMF

ff “om
& S

12

NOTE: USE STANDARD HARDWARE
TORGUE SPEC NO. 173209 UNLESS

DTHERWISE NOTED-



Mig, Mo, 1680312, 1600332, 1680368, 1690427, 16904209, 1600431, & 16860433

Clutch & Brake Group (7012, 7016 & 70185)

Himplicify

A

Hef, Fart 10/78
N Mo Ty Sarial No. Daseription
1 1657323 1 {00001 I PLILLEY
2 a05123 1 {OQCHA-{ I KEY
3 166166 1 (0RO H BRACK.ET
4 326035 e {0000 1 ESCREW, Thd. Forme, 378 < 2/
5 166126 1 [OO0G0)-{ 1 LEVER ASSY, kdler
G 528295 1 {0030)-{ I CAPSCREW, Hex Hd., 7/1B-14 x 3-3/4
7 HTIIE 4 (OO000)-{ 1 WASHER, /8 Std.
g 166130 1 (00000]-( H SPACER
a 212192 1 ooooni-t 1 LOCEWASHER, 7716
10 S1E213 1 HOOOO- | MUT, Hex, Full, 7/16-14
1 164768 1 OO0 ¥ PULLEY, Idler
12 154369 1 (ooong) - 1 SPRING
13 021972 1 {00aa)- 1 CAPSCHEW, Hex He, 3/B-16 x 2 172
14 157081 1 {ala risln} B 1 SPALCER
15 91 K965 2 (ORI § 1 LOCKWARHER A /B
16 91 6950 3 s winl] 0 } MUT, Hex, Full, 3/8-16
17 SIDEST 2 (O0000-§ } MUT, Lock, Hex, 3/B-16
18 1BB157F 1 {00000 { } GUIDE AS5Y
19 933382 2 10000001 } MUT, Lock, Hox, 51518
20 172334 1 {00000 } BAND ASSY, Brake
21 172237 1 (QI0-{ ) LIMIMGG, Brake -
22 926021 & {00000k-{ ! RIVET
23 g31ari 1 {300aod-{ I CAPSCREW, Hex Heb. 3/8-16 x 1-3/4
24 166176 1 [ODOo0-{ ] DR, Brake
25 158196 2 {00000} 1 WASHER, Special
25 924058 i {E0000-{ I MNUT, Lock, Max, #/16-14
a7 16806571 1 10QOH-{ } ROD, Brake
28 166119 i {20000 { I GUIDE AS5Y, Fod

CLUTCH & BRAKE — HYDRO
7012 H, 7016 H & 70181

Torque to 2533 Ft. fLbs.

B. Tighten until snug but free to pivot.

C.

Foot Pedal Brake Adjustment.

After parking brake & clutch free travel adjustments have been completed, adjust
foot pedsl brake as follows:

1.
2

3

Lock parking brake,

Depress foot pedal untit transmission drive belt cluteh is fully disengaged & hold.

Turn foot pedal adjustmeant nut “B” against the rod guide No. 166119 to limit
travel of foot pedal 1o the foot pedal position established in paragranh 2 above.

Lock adjustment nut "C” against adjustment nut B to secure brake adjustment.

Check brake.

A, Transmission drive belt cluich must be fully disengaged before service brake

engages.

B. Afier adjustment, brake must stop trastor motion, in both directions, in a
braking distance of 2 feat for each M.P.H. of maximum vehicle velgcity. This
shall be accomplished with a maximum faree of 50 pounds applied to the brake
foat pedal — [(Ref. ANSI Std. B71.1a — 19740,

"~ Apply anti-seize compound to spacer.

13



Group 8981315

simpfil:fh’ Clstch & Brake Controf Group (7012 7016 & 7018)

TR

*\ S

M

B “‘
W y K &.
B
vl Si\ﬁ:‘"
A

'}\::_,:x N ‘\ s - - i ; -
%?s:? \" - d - .-"'. "E‘-.
" . :
& :}ftr Pre g
N 10
T

NOTE: USE STANDARD HARDWARE
TORQUE SPEC. NO. 173200 UNLESS 13— _
OTHERWISE NOTED. . . I

14



Mig. MNo. 1600342, 1690352, 1630366, 1690427, 1890420, 1690431, & 1506453,

Clutch & Brake Control Group (7012 7016, & 70718)

B.

C.

Ref. Part
Bio L[N Oy Sertal No. Daseripton
1 166122 1 {UGDDo- ¥ GUARD ASSY
b 16505602 1 {ugnnol-{ } W BELT, Hydre Pump
3 166173 1 100000 1 PULLEY
4 g2E708 1 10D { 1. SETSCAEW, 5. Hd., 51618 x /8
& 1850531 1 100000)- { b ROD, Clutch
& 923367 2 {EH0 00 I MLIT, Lock, Hex, GHE-18
T 121037 2 [EuNCHu )1 I SPRING
a8 917372 3 [DQ00)-[ 1 MUT, Hex, Ful, 3/15-1&
9 Qpaang i (e Pl | MUT, Lock, Hex, 174-20
i 172461 1 (OOE0)-£ 1 ROD ASEY
11 171994 1 [griale i lard | 1 RGO, End
12 172108 1 (OO0} 1 1 LEYER., Parking Erake
13 826771 1 sl vin 1 CAPSCREW, Hex Hd., T/4-20 x 1-1/4

CLUTCH & BRAKE — HYDRO
FO12 H, 7016 H & 7018H

Clutch Free Travel Adjustment

1. Hotate belt drive a minimum of 3 revolutions.
2. Make sure clutch pedal is released & clutch is as far to the rear as it will go.
3. Adjust double nuts for .375 inches between nuts & rod gquide & lock together.

Nut Must 8e Snug But Free To Pivor.

Parking Brake Adjustment
1.  Loosen Nut “A",

2. Rotate parking brake lever - 172180 — To adjust parking brake. Turn laver
one complete tern when making adjustmeants.

3. To lock parking brake, rotate lever up towards seat deck until lever is against
upper area of footrest,

4. After adjustment, parking brake must hold the vehicle in any direction’when
parked on a 16.7 dearee {30 percent} slope —{ Ref. ANSI Std. B71.1a —1874).

5. After parking brake is properly adjusted, secure adjustment tightening nut “A".

13

R



Group 981320

simpﬁnﬂq Hydrostatic Pump Group (7012, 7016 & 7018)

AFTER INSTALLING ERACKET 1651089

TORGQUE MOUNTIMG SCREWS TO TORGUE TO 27-32 FT./LES.

20-25 FT./LBS 3 PL?C ES)
24
L
27
-~
-
-
- @
25

S |

AFTER INSTALLATION, FLUG
1651705 TO BE FLUSH TO 015

BELOW SUURFACE

NOTE: USE STANDARD HARDWARE
TORCLE SPEC. NO. 173208 UNLESS
QTHERWISE ROTED.

18



AMig. Mo, 1690342, 1690352, 1680386, 1690427, 165904208, 1650431, & 1650433,

Hydrostatic Pump Group (7012, 7016 & 70618}

Bimplicity

16/78

Ref. Fart
No. No. Oty Sartal MNo. Description
1 1680301 1 [DOD00-§ } HYDRO PUMP & MOTOR UNIT
2 1681705 1 [DOD0)-4 1] PLUG
3 1851704 1 [DOO0H( } 0T RING
4 1651703 1 LOOD0)-| ] 0T RING
5 1530032 1 100000} 1 } FINION, Motor Shaft
B 123144 1 [ODONTE-4 } WASHER
7 817356 ] L0 } [OCKWASHER, 516
8 521515 1 QoGO0 } CAPSCREW, Hex HA, 5/1B-18 x 3/4
2] 1651039 t LOEO0O i BRAGCKET
10 156065 2 (O0on0-{ ! WASHER
11 TBS1090 1 {00000 | RELEASE, Latch
12 u31977 1 HIGBO0Y-{ I CAPSCREW, Hex Hd, S/T6-18 x 1
13 917542 5 QD00 I WASHER, 516
14 123010 1 Mgoook-{ I SPRING
15 923362 1 0000k H LOCKMNUT, Hex, 5/18-18
18 178779 1 PA00O00)-{ 1 DEFLECTOR, Shroud
17 23735 4 100000 I SCREW, Toptite Mo, 10-32 x 3/B
18 178774 1 10030 H SHROUD ASSY, Fan
18 H2s35% 1 { T -{ 1 SCREW, Thd. Farm., SM6-1E x 1/2
20 921332 1 {Q00o-{ 1 CAPSCREW, Hex Hd., B/16-18 x Afa
21 917372 3 {0030 i NUT, Hex Full, 5/15-18
22 166022 1 {0000G)-{ 1 FAN, Pulley
23 937423 3 [Q0000)- 1 SCHEW, Thd..Form., 1/4-20 x 38
24 1650633 1 {0009-( 1 SPACER
o] 1650524 1 [oooon)-( ] SPACER
26 925685 3 {00000)-{ ¥ CAPSCREW, Hox Hd., 3/816x 5
Lr 16565 3 {00050)-§ ] LOCKWASHER, 2/3
28 16508657 2 [DO0a0)-( 1 INSERT, Huse
prat 1650563 1 (HOoo0)- 1 HOSE
an 1650564 1 [O0oGO)-§ } HOSE
| 330709 4 [000n0] -4 } CLAMP, Hoss
22 1650939 1 [(r el v 1 SUPPORT ASSY, Onl Filrer
a3 519318 2 (OO0t 1 CAPSCREW, Hex Ha., 51618 x 78
34 1650854 1 (QO0D0-t 1 FILTER ASSY

17



Group 981320

Bimplicity

Hydrostatic Pumn (7012, 7016 & 7018}

REPALR KITS AVAILABLE

A = 1685045 SEAL BEPAIR KIT
INCLUBES ALL SEALS
AND GASKEYS

B — 1852237 CHECKVALVE ASEY

C — 1652338 CHARGE RELIEF VALYVE

O — 1685128 CHARGE PUMP KIT

i8




Miqg. No. 1690342, 1690352, 1600366, 1690427, 1600428, 1690431, & 1650432,

Hydrostatic Fump (7012, 7016 & 7018)

implicily

Ref. Pary 10/78
M. Ma. ity Serial Na. Cescription
1 16521E0 1 {0ODaa-{ 1 HOUSING

2 1652181 1 (OO0 1 EEARIMNG; Ball

3 1652182 z (B0000)-{ 13 CABSCREW, 12 P1.

4 1652153 1 (oooam-{ - TRUNNION

[+] TE52184 1 (HOG00- | 1 GASKET

& 1652185 Z (000000-4 1 PIN, Str. Headless

7 1652155 1 LCHIR0E- ] SHAFT, Mator

B 1652187 1 (EOOHR-1 } PLATE, Swash

3 16521 B3 z 000K 1 CYLINDER BLOCK KIT
10 16562185 1 {00001 1 VALVE, Platc
11 1652180 i {001 1 PLUG, Hex Hd.
12 021884 2 {CH0y-1 } O RING
13 1652182 2 {0GO0-[ 1 RIMNG, Retaining
14 20445 1 {0000 1 CAPSCREW, Hex Hd,
15 1652259 1 (0000)-1 1 SECTION, Center

16 16521594 1 (0] 1) TRUNNION

17 9237 4 (EMO000- | 1 CAPSCREW, Hex Hd.
15 165296 2 {OOOR0N-{ 1 " RING

19 1652157 z {00001 1 PLUG, Hex HA.
20 1652108 1 {00 1 GASKET
) 1652199 1 {00000 1 CQWVER PLATE, Filtar
Iz 1652200 1 (0000)-§ 1 PLLUG, Special
b 1652201 2 {D000M-{ 1 WASHER, Flar
24 925608 2 {000 { 1 CAPSCREW, Hex Hd.,
25 1662203 1 (0000 { 1 SEAL, Lip
26 1652204 1 {00000)-{ 1 BEARING, Needle
27 1 L0000 1 HOUSING, Charge Pump
2B 1 { OO0 } GEROTOR ASSY
3 ABSI207 i (OODHG§ 1 Q" RING
a0 821965 1 {00000k 1 CAPSCREW, Hax Hd.
1] 1652209 F (D0000)-{ 1 ECREW, Qirive
32 1652210 2 (CO000)-1 1 PLLUG, 5tr. Thd,, Hex
33 1 (000004 1 FLATE, Mame
34 1682212 z (CHOOOEN- | 1 CAPSCREW, 12 Pr.
is 1652213 4 (0000041 1 PLUG, Pipe
a6 1652214 3 (O00Q- 1 CONE, Reliel Valva
37 1652215 3 {Ooona)-¢ 1 EPRIMNG, Relief Wl
B 1652216 afR {0000m-§ 1 SHIM
3o 1652217 1 (000001 ] PLUG, Hex Hal.
40 1652218 2 000001 1 CHECK WALWVE ASSY
41 1652219 2 10CRDEA}-§ 1 YO AING
a2 1652220 ¥ 100000} { 1 RING, Back-up
13 1652221 2 HQ00a]-{ H “Or RING
44 1652222 7 100000]-§ H BEARING, Needle
45 1652223 1 100D3001-{ 1 FLATE, Vahn:
46 1652224 z Q000K H FIN, St Headless
a7 1652225 1 (0300018 1 PLATE, Thrust
48 16522726 3 $OCO00-( 1 PIN, Coiled Spring
49 1652227 1 100000)-§ H PLATE, Swash
50 1652228 1 {000I01-{ 1 FIN, 5tr. Headlass
51 1652229 1 (OO0 - I SHAFT, Pump

52 905123 T (00| I K.EY, Woodrulf
53 1652231 1 (Do) ' EEAR|NG, Bafl
o4 16527232 1 {o0oD0) - ' SEAL, Lip
o5 1657251 2 100000)- ] BEARING, Meedls
56 1652334 2 {oO000)-{ ] SEAL, Lip
57 1652235 2 000} ] WASHER, Spaciat
50 1656005 2 {000 { H RETAINER, Slipper
(=] 1656007 2 LO000N-§ I WASHER, Front
&1 1656006 3 (O000)-{ } SPRING
g2 165E005 2 (DO0M0)-{ } WASHER., Hsar
63 1658004 2 0000 { ] RING, Retaining

i3



Group 381312

Dimplicity Hydrostatic Controf Group {7012, 7016 & 7018)

MOTE: UWSE STANDARD HARDWARE
TORQUE SPEC. NC. 173209 UNMLESS
OTHERW!SE NOTED.




Mg No. 1680342, 7630352, 1890366, 1690427, 1650429, 16800431, & 1650433

Hydrostatic Controf Group (7012, 7016 & 7018} Nimplicity
Ref. Part i0/78
No. Na. Oty. Serial Ho. Description
¥ 1665257 1 {000gDi-{ ! LEVER ASSY. Contral
2 171165 1 (OngeD!-{ 1 KNOB
3 925592 i {00000-{ } SCREW, Thd. Form., 1/4-20 x 3/4
4 1WB419 2 tooon)-§ | BUSHING
5 1650358 1 {ongonk- 1 LINK
6 917378 3 (oooon)-{ ! WASHER, 378
7 916955 z (ODGOD)-{ } LOCKWASHER, 3/8
8 915950 2 tongon)-{ 1 MUT, Hex, Full, 3/8-16
9 1650715 1 (oOoOD)-{ ] AOD ASSY. Contral
10 1651167 1 [0000)-{ | PiN
1 BiBaa7 1 tooooo-{ 1 I, Cotter, 3/32 x 344
12 1650712 1 100000} { b GUIDE. Control Rod
13 1650713 1 {0oaoay-1 H PLATE, Guide
14 o08297 Py {Qoono-{ H CAPSCREW, Hex He., 1/4-20 x 14174
15 923350 3 {0000 } LOCKNUT, Hex, 1/4-20
16 919180 z {o0o00) 1 PIM, Roll
17 1650247 1 1000003 } SPRING
18 1650874 T 1000000 { I SHAFT ASSY
19 1650872 1 (000008 I NUT. Adjusting
70 MI744 T {00000 I NUT, Hex, Jam, 1/2:13
b | B2FYO4 1 (000001 I AING, Retaining
72 o7 ¥ {90000 i CAPSCREW, Hex Hd,, 3/B-18 =1
23 217647 3 {a0o00)-{ I WASHER, 5/16
24 1550806 3 {oopoo)-{ ' SPACER
25 1650401 1 {1I0000}-{ b BRACKET. Pivat
25 186772 2 {oooook-i ] SCREW. Special
P 817356 z {nonood- { b LOCKWASHER, 5/18
28 817372 z {00000k } NUT. Hex, Full, 5/16-158
2 174896 T {0000} } SPRING
30 1650382 1 (000§ } LINK ASSY, Contral
3 g16927 1 {0030 § } PIM, Rell, 174 x 1-1/4
32 1650621 1 10RO00 I BOLT, Shouider
33 1680592 1 100000 } RCLLER, Cam
24 516964 1 {00300 1 LOCKWASHER, 1/4
35 16622 T {00000 } NEJT, Hex, Full, 17420
a6 16RDES z {DO0eH-{ i WASHER, Spring
a7 ®1665251 1 {1194000)-{ 1 SPACER
Tighten locknuts 923368 until plate Loosen nut 916250 and rotate cam
1650713 and guide 1650712 are held shaft assembly until center mark on -
firmly together. After assembly, rod cam aligns with center of cam roller
assembly 1650715 must slide through 1650592, Retighten nut to secure
guide 1650712 without binding. adjustment.
Ta prevent internal damage to hydro- Loosen Mut 913744
static unit, hub of 1650392 link assem-
bly must be supported while 316937 @
pin is being installed. ) ) )
With unit running, rotate adjusting
@ nut 1650872 until rear wheels stop
Roller must rotate freely after assem- tléfn;?g;erietlghten ALt 1o seeure
bly. To abtain hydrostatic neutral adju g
adjustment, complete following steps.
@ Cyele control lever 1650400 fram
Place contral lever assembly 1660400 full forward to full reverse and back

in neutral position on guadrant. 9] 1o neutral to check adjustment.



Group 881315

Eimplicity Transmission Group (7012, 7016 & 7018

HOTE: USE STANCARD HAREWARE
TQROUE SPEC. NO. 173209 UNLESS
QTHERWISE NOTED.



Mifg. Mo 1690342, 1830352, 1650366, 1650437, 1650420, 1690431, & 1660453,

-
Transmisssion Group (7012, 7016 & 7018) EBimplicity
Ref. Part TN78
N No. Oty Sarial Na. Description
1 1650437 1 (D000} H COVER ASSY, Gear Case {vu/berrings)
2 166018 2 | DoD)-[ H BEARING, Newdia
3 166018 i (D000G1-{ I BEARING, Meedha
4 1652469 2 FO0000)-{ I BEARING, Mecdle
5 918113 2 PACGO0)-{ 1 PIM, Roll, 218 x 1
] 991653 1 H000G;-{ I PLLUG, Fipe
7 1650429 1 HACKHD)- I GEAR CASE ASEY (wibearings)
5 178550 i CAG8)-{ ] GEAR CASE
9 164271 1 100000)-{ } BEARING, Mesdle
10 1652 i (O0000)-| I PLUG, Fip=
i1 1660343 1 (000M)-{ H GASKET
12 1650775 1 D000 }-{ H SHAFT. Brake
13 166074 1 (0NN 1 KEY
14 176243 1 LOD000)-{ I PINLON
15 166004 1 (Ogpak-{ I GEAR
16 1651078 i [OO0003-{ I WASHER
17 166013 2 Looagg)-{ } WASHER
1B 17ESED 2 (OO008-{ I RENG, Rewsiming
19 168021 1 LOUgoD-{ ] SEAL
20 166012 1 [ODAooN-{ ] EHAFT, [nterm.
1| 176236 1 tooaan)-{ } PIMION & SHAFT ASSY
22 1660185 2 (0G000)- ] WASHER
23 166017 1 [0GO00N- } RIMG, Rataining
24 1681517 1 1DGoD0-{ 1 AX1E TUBE ASSY
25 156086 2z (OD00N-{ } KEY
26 914687 1 DR } FITTING, Greass
27 1652504 1 {0DBOk-{ ] GEAR, Drive
28 154097 q [OOO00)- 1 WASHER
prc 154268 2 {0o0aak-{ 1 RING, Retaining
30 166167 1 {CHG00)-4 1 WASHER
k1l 1542649 2 {000} { ] SEAL
3z 16516512 i (0OQ0-§ 1 SPACER, L.H- Axle
33 91493 1 {00000)-1 1 MIFPLE, Pipe
34 01752 1 {00001 1 CAP, Fipe
35 901753 1 (OO0 1 STREET, Elbow
38 931480 1 {00000-§ 1 MIPPLE, Pipe
k1) apa3y 1 {00030 1 ELBOW, Pipe
-1 QO35 1 (D0 1 BUSHING, Fipe
1] 1723599 1 [O0)-1 H VALYVE, Rehel
40 21333 5 {00000} § 1 CAPSUREW, Hex Hd., 5/16-1Ex 3f4
4 521978 4 {00000 § 1 CAPSCREW, Hex Hd,, 5/16-18 x2
42 517355 11 {00000k ) LOCKWASHER, 5/16
43 " 1850852 t [006e0)-§ ! SUPPORT, Spring
44 8165431 Z 100000} { I CAPSCREW, Hex Hd,, 5/116-1B x 1
a5 m7arz 2 {00000) - 1 MNUT, Hex, Full, 5f16-18
45 1653120 2 (DO 1 BUSHING
HYDROSTATIC TRAMNSMISSION
TZ2H 7016 H, & Tol1e H
A Mask hydrostatic mounting surface and cover hole prior 2. After contact is made with gasket material, complets
to painting assy in a manner that will prevent smearing of gasket
. Gr nside 11 eals bhefore installation, Install material.
i mj:?ﬁl:;lgif:ilr:gstgizlrldsimid& talatio E Clean mating surface with LocQuic primer NF by spraying

. & wiping with clean doth to remove contamination. |
& Notchin washer 1651078 must fit over key 166014 part is assembled within 30 minutes no additional treatment
0 Glse 1651180 — Gasket place 1/8 bead all around. i5 required, Otherwise spray thin film onto surface. Per-
. . mit to visibly dry. tems Pinion 165003, washer, 123144,
Su”t::fi;:ﬁ;?:aif:" and free of metal chips, dirt and screw 821515, lockwasher 917358, “0” ring, 1651704,
) 0" ring 1651703, & plug 1551705 1o be clean and free of
1. Make sure *0” ring on pilot bearing stays in placs metai chips, dirt and other contaminants harmful to the
until assy, is complete. hyydrostatic transmission.

23



Group 9871152

Himplicity F.T.0. Controf Group (7012, 7016, 7018)

ADJUST P.T_ 0. INTERLOCK SWITCH 177522
TO MAKE CONTACT WHEN LEVER 173861
IS RESTING AGAINST TOF QF FRAME,

CENTER P.7.0. ADJUSTMENT

1. AQJUET P.T.Q. ADJUSTMENT NUT D™ UNTIL
FULLEY TRAVEL FROM ENGAGED TO DIS-
ENGAGED POSITICN EQUALE 12 INCHES,

b 2. SECURE ADJUSTMENT BY LOCKING NUTS
“ AND “E'” TOGETHER.

. CHECK CLUTCH FCR FROFER CHEENGAGEMENT.

Mapmmmamaramaaag

R

USE STANGARD HARDWARE HANDLE ASSEMELY MUST PIVOT
TOROUE SPEL W0 T angs FREELY AFTER NUT IS TIGHTENED.

UNLESS OTHERWISE NOTED.

24



Mig. Mo. 1680342, 1600352, 1690366, 1690427, 1600425, 1690437, & 1650433

P.T.0. Control Group {7012, 7016 & 7018) Eimplicity
10478
Ref. Part
No. No. City. Sarial Mo, Description
1 172038 1 (O0000) - 1 KNOB
2 174654 1 1000007 - H HANDLE, Clutch P, 7.0
3 173924 1 POO000] - 1 LEVER
4 930651 1 LML 1 LOCKMNUT, Hex, 37816
5 173988 1 (0000} § 1 CONTRQL AQD ASSEMBLY
[ 174588 1 {000} 1 CAPSCHEW, Sperial
7 1TE3E 1 {OCO00)-1 ]' SFRING
B 8917372 z (0G00I 1 MNUT, Hex, Full, SM11B-18
k: ] 1131062 1 [OCO00) - ¥ PULLEY
10 823TN 2z (DO ] CAPSCREW, Hex Hd., 3f8-16 x 2
" 17021 1 (OO0 -{ 1 SPACER
1% 172329 1 (0000 -{ ] EPACER
13 916865 2 OO0 - { y LOCKWASHER, 3/8
14 917642 3 100000 [ H WASHER, /18
15 916850 2 ICRIO [ i MNUT, Hex, Full, 3/4-16
15 1657712 1 {C00]-¢ 1 PULLEY
17 157087 1 (000} 1 SPACER
1B Sa0sa7 1 o000 ] NUT, Fal
19 157262 1 {DOH0) -4 ] SPAING, Tension
a0 164047 1 [OO00a)-{ } ROD, Tension
21 164155 1 [OQOO0)-1 } HAMDLE ASSEMBLY
22 924053 1 [0 } LOCKMNUT, Hex, T16-14
23 021332 1 (ORI - 1 CAPSCREW, Hex Hd,, Sf16-18 x 34
24 923362 1 (D000 1 LOCKMUT, Hex, 5f16-18
25 177522 1 {00 ] SWITCH, Interlock

20



Group 881318-

Limplicily P.T.0. Cone Clutch Group {7012, 7016 & 7018)

TORAQUE TO
70 FL./LAS,

Z

ASSEMBLE BEARING WITH
8 LOCKING GROOVE TOWARD
FULLEY AS SHOWM.

USE STANDARD HARDWARE
TORAUE SPEC_NO. 1733209
UNLESS OTHERWISE NOTED.

26



Mig. No. 1680342, 1650352, 1690366, 1690427, 1690429, 1690431, & 1690433

P.T.. Cone Cfutch Group (7012, 7016 & 7018)

Yimplicity

10/78

Ref. Part
Mo, Na. Qry. Serial No. Descriptian
1 174862 1 [O0O0-{ 1 CLUTCH PLATE ASSEMBLY
2 16503045 1 (oo -{ 1 PULLEY
3 1650252 1 [ODo0-{ 1 GUIDE, Spring
4 1680264 1 [OO00m - 1 GUIDE, Spring
5 117?72 1 (oooncs - 1 SPRING
G 173957 1 OnD -{ 1 DISC, Brake
7 920036 4 (DD - 1 CAPSCREW, Ski. Hd_, 1/4-20 x 5/8
3 1753HB e 100000 1 RING, Retaining
9 HSE50 1 IG0000 ! KEY
10 B22133 1 {00000 1 LOCKNLET, Flange, 1/2.13
11 1690254 1 {00000 1 BEARING ASSEMBELY
12 17112301 2 (O0e00)-{ 1 SPACER ’
13 1651450 2 10GR0N- 1 SCREW, Thd, Farming
14 5917366 2 100000 1 LOCKWASHER, BA16
15 174455 1 10aaUg - 1 PIVOT ARM ASSEMBLY
16 157273 1 LOCGa0]-{ 1 STUD
17 018455 1 100000) -1 1 PIMN, Cowter, 316 x 1172
18 1650906 1 nly 1 1) Ms ] FIVOT ASSEMBLY

27



Group 9571.334-

Himplicily Lift Lever & Cable Group (7012, 7016 & 7018)

14 g \
N\ I
19
1
18
5 17 )y
§ ! PRESS THUME EUTTON
QNTO LATCH ROD 15
}
23—

AFTER ASSEMEBLY

1. LIFT LEVER MUST RQTATE
THROUGH FULL RANGE OF

QUADRANT WITHOUT
BINDING.

>, LATCH MUST OFERATE
FREELY AND ENGAGE
WITH ALL NHOTCHES ON
AUADRAMT.

A LIFT LEVER MUST NOT
INTERFERE WITH HC00D.

MOUNT QUADRANT ON
FRAME - USE SLOTS TO
CENTER QUADRANT
WITH LIFT SHAFT,

USE STD, HARDWARE TORQUE SPEC NO.
173209 UNLESS OTHERWISE NOTED

28



'.I";-'I'fg. No. 1690342, 1690352, 1680366, 1690427, 1690429, 1690431, & 1690433,

[ 3 -
Lift Lever & Cable Group (7012, 7616 & 7018) Eimplicity
10/78
Ref. Part
Mo. Na. Oty. Sarial No. Dwnieription
1 1651389 i MXIO000 4 ! LIFT LEVER ASSEMBLY
2 173029 1 100000) ! LATCH, Lift Levar
3 918290 1 100000) 4 ! PIM, Spring. 3B x 1-1/4
4 1651197 1 100000) -{ ! ROD, Latch
5 1650157 ) 0000 4 ! BUTTOM
G 1650155 1 {00000 H SPRING
7 1562049 1 (OCHOEH -{ I GRIF
8 823480 2 OO0 ! CAPSCREW, Hex Hd., 3/B-18 x 1
g 91 8565 4 00000 ! LOCKWASHER, 3/3
10 171599 1 { OO0 I TUADRANT
11 17542 2 1 DO000m)- [ 1 WASHER, 516
12 a08127 2 {00000 - 1 CAPSCREW. Hex Hd., 3/8-16 x 374
13 S15950 2 10000:0)- [ i MUT, Hex, Full, 3/f8-16
14 153058 3 (00000) - £ i PIN
15 12196 2 (DGEO00)- ] CLIP, Sgring
1B 172725 1 {Q0o00-{ ! PULLEY
17 165T0R1 1 {00000 | SPACER
18 1747123 2z (D0 { } GUARD, Cabla
9 108418 1 TG00 - { 1 SCREW, Special
20 92B7 N 1 (0000] -1 ] LOCKNUT, Hex.Jam, 3/814
21 174085 1 {DODOD)-{ ] LIFT CABLE ASSY
22 915447 1 (D000 § ) PIM, Colter, 3/32 x 3,4
rx 175216 1 ooeo-{ | DECAL, Lift Laver
24 1554152 1 {00000)-{ ] LIFT LEYER SLIB A5SY.

29



Group 8681317

Nimplicity | Bevel Gear & Side Piate Group (7012, 7016 & 7018

FILL WiTH ML TI-FLURPOEE
CIL UNTIL OIL TOUCHES
THE END OF DIP STICK 122])
DO NOT SCAEW IN HOUSING
WHEN MEASURING

GEAR WITH IDENTIFICATION
SHOULDER TO BE FLACED

TORCUE T0 27 ON GUTPUT SHAFT.
27 FT. LBS.
ASSEMELE WASHERS WITH

CONCAVE SIDE TOWARD
HEAD OF SCREW.

21
LLIRY:

1" ;
J E 13
¢ /
18 /E F /@
APPLY GENERAL PURPOSE 9 ;
5

GREASE TO SPACER 1663111
INSIDE GREASE SEAL DURING
ASSEMBLY

GREASE SEAL LIPS
BEFORE INSTALLATICN.

GREASE LIP OF SEAL BEFDRE INSTALLATION.
PRESS IN QIL SEAL TO HOLD BEARING
AGAINST SHOULDER IN BEVEL GEAR HOUSING,
USE SHIMS A% REQUIRED TO FILL SPACE
BETWEEN SEAL AND SIDE FLATE.

USE STANDAAD HARDWARE
TORQUE SPEC, NO. 173209
UKLESS OFTHERWISE NOTED.

a



Mig. No. 1690342, 1690352, 1680368, 1690427, 1600429, 1690431, & 1690433,

Bevel Gear & Side Plate Group (7012, 7016 & 7013) Bimplicity
10/78
Raf. Part
Na. No. Qry. Serial Na, Treacription
1 171797 1 (GO0} { } HOUSING, Eevel Gear
] 118117 z (OO0 }4 } SEAL, Qil
3 154274 2 { D007 - } BEARING, Needln
4 172750 1 {00000)-4 1 SHAFT, Driver
[+] 112206 2 [OQOCa-{ ] RING, Retaining
g 12153 1 (O b-{ I WaSHER
T 172256 z (OR000)-{ I BEARING, Ball
a 154040 i D0 - H FLATE, Bearing Clamp
=) 917356 1 100000 - H LOCKWASHER, 516
t0h 25205 1 D00 1 CAPSCREW, Hex Hd,, BF16-18 x 5/B
1 173752 1 (CHOCHHOT - .'r GEAR, Beval Driver
12 177645 2 {000} i WASHER
132 905123 2 {Honna)-| b KEY, Woodrutf, Np, @
14 154281 1 (OO0} } CAPSCREW, Hax Hd,, 5f16-1B x 3/4
15 1687178 1 [OO000)-1 } SHAFT, Driven
16 171796 1 (DO000)-( } GEAR, Bavel Driven
7 FHISTT B (D000 I CAPSCAEW, Hex Hd., 7/16-14 x 1-1/4
182 1685088 1 {CIEKCHY)- ! SEAL, Q1l, Kit, (Replaces 171787}
19 171791 1 {0000 -{ 1 SHIM
20 171780 ;! {O0a0]- 1 SHIM
21 111792 1 {0000} } SPACER
2z 178105 1 (OO } PLUG ASSY
23 154282 1 [GO0000- 1 GASKET
24 178104 1 (O00000-{ I COVER
25 930626 B (0000 -{ I CAPSCREW, Hex, 14-20 = 5/8
25 A GE2 1 10606431 I PLUG, Pipe
27 178597 1 {000]-{ H PLATE ASSY, Side, L.H.
iz 1680414 1 {O0000}-{ } PLATE ASSY, Side, R.H.
] 01819% iz {00000 -1 } LOCKWASHER, 7716
30 920676 & (DOOC0L-£ ] CAPSCREW, Hax Hd, 71614 x 1
n 520133 1 (O 000-1 H LOCKNUT, Hex, Jarn, 3/4-16
32 1663111 1 {CODA0-{ H SPACER, Gil Saal

3



Group 981314~

Eimplicity Draw Bar Group (7012, 7016 & 7018)

MOTE: USE STANDARD HARDWARE
TORAUE SFEC ND. 173200 UNLESS
OTHERWISE NGTED.

32



Mfg. No. 1690342, 1690352, 1600366, 1680427, 1690420, 18904371, & 1600433,

Draw Bar Group { 7012 7016 & 7018)

Kimplicily

1-78

33

Ref Part
258 Moo Cry. Sarisl Na. Daseription
1 166206 1 LODOOOH 1 BAR ASSY, Llpright, R.H.
2z 166075 1 (K- 1 PLATE
3 165110 1 {00000)-{ | SPACER
4 166074 1 (OO} } BAR ASSY. Draw
g 166072 1 {0000 | 1 BAR ASSY, Upright L.H.
B 160B759 2 (OO0 { } SPACER
7 930584 2 {D0000)-{ ]' CAPSCREW, Hex, 7/16-14 x 2-3/4
8 923027 1 (D000} - ]' CAPSCREW, Hex, 7/16-14 = 1-3/4
9 920677 3 {000H00]- [ } CAPSCREW, Hex, 71614 x 1-1/4
10 o18199 a {0 } LOCKWASHER, 7116
11 91BA3 4 {00000} 1 NUT, Hex, 7716-14



Group 881376-

Bimplicily Rear Axie & Differential Group (7012, 7016 & 7018)

NOTE: REFERENCE NUMBERS 11 AND 20 -~ @’
MUST BE REPLACED AN PAIRE. - TORAUE TO

Finions Must Be LX) B J
Located As llustrated 45 I~ @/’TE
e
L -
.

18

TORAVE TO 20
23 FT/LBS.

21
2}

[
|
I
Jul |
|
i
1
1
l DIFFERENTIAL SUB ASSY.
! INCLUTES ITEM NOQ.'S

4, 11, & 16-25.

TORQUE
1721 FT./LES. I

TUROUE
17-1 FI-/LBES.

NGTE: USE STANDARD HARDWARE
TOROUE SPEC. NO. 173209 UNLESS
5 OTHERWISE NOTED.



Mig. No. 1890342, 1690352, 1690386, 1690427, 1690429, 1690431, & 1690433,

f J
fAear Axle & Differential Group (7072 7018 & 7018) Efmp’il?"l'
10/78
Raf, Part
Na, Na. Gy Sarisl Mo, Dazcription
1 177800 1 WO00B0}-| ] REAR AXLE ASSEMBLY
2 105050 1 1000001-{ ] WASHER
3 154086 2 C0000)-| ] COLLAR, Set
4 935709 4 00000 -( } SETSCREW, Sq_ Hd_, 5/16-18 x 3/8
5 175045 1 {00000)-( 1 R.H. WHEEL HUB ASSEMBLY
& 163068 2 (OO0 - } BEARING
7 215019 1 {00000-( } FITTING, Grrase
g 164297 1 Q0000 )-( ] CARRIER, DiF,
o 157120 Z (00000 - } KEY, Drive
10 171515 Z {00000 -( } WASHER, Axle
1 171853 1 {00000 4 ¥ COVER, DNff.
12 177041 1 {0000 -{ } GEAR, DiFf.
13 830671 2 {00000){ 1 KEY, Hi Pro, 1/4 = 3/a
14 154207 1 {0000 -[ 1 AING, Retaining
15 154277 1 {00000 - I WASHER, Axle
15 158578 g {0000 - I PIMION, Ditf.
17 121082 ] {00007 i SPLNDLE, Diff, Pinjon
18 162085 8 {0G000].-{ I SPRING
19 171617 z (O] - i AING, Spacer
20 171854 1 (OG0} I COVER, Dilf.
21 821972 8 (0000} i CAPSCREW, Hex Hd_, 3/8-18 x 2-1/2
52 Ba3DES1 g LODOC)-t i LOGKNUT, Conter, 3816
3 421959 g (000003 ! CAPSCHAEW, Hex, 1/8-20 x 5/8
24 918954 G (D000 | ! LOCKWASHER, 1/4
25 918522 6 (GA00a)-| ! NUT, Hex, 1/d4-14
26 121180 1 [Ba000]-{ ! SEAL. Cover
27 1650515 1 {00000)-{ } DIFFERENTIAL SUB ASSY., {Includes ltem

Mos B 11, 16 thro 25)

3



Group 981160

Bimplicify Etectrical Group (7012)

!

UEE STANDARD HARTWARE
TORQLIE SFEC. KO, 173209
LINLESS OTHERWISE NOTED.

36



Mig. Nao. 71690352,

Eiectrical Group (7012}

Bimplicity

10/78

Raf. Part
No. Ha. Oy, Seral No. Dezeription
1 171811 1 (DG R - I CABLE, Battery to Ground
2 1663461 1 [O0E04-{ I ERACKET
3 122216 1 {000 b SOLENDID
4 9227111 1 (DDO00)-{ ] LOCKWASHER, No. 100
5 171G 1 {000-{ I MUT, Hex, Mo, 10-32
B 917356 2 (DCO00)-| 1 LOCKWASHER, 5/16
7 Q17372 2 f00000)-{ H NUT. Hax, 511618
B 16851103 1 (OO0 £ H CABLE, Battary 1o Solenoid
=} 172434 2 OO0 - | I CLIP, Tinnerman
10 1685068 1 [OCHIO0)- I BATTERY
" 171225 1 (OCHOD)- ( ! CLAMP
12 923433 2 (OO0 H NUT, Elastic, 5M16-18
13 1760912 2 [CO000)-{ 1 CLIF, Wire
14 172175 1 [{xnr e -1 GROMMET
1% A219E8 Z {00000} ( 1 CAFPSCREW, Hex Hd, 1/4-30 x 172
16 816964 2 {00000k 1 LOCKWASHER, 1/4
17 |zx3iar e 1D0OD0H{ H TIE. Wrap
18 1657339 1 POCCOG)- 1 TERMINAL PROTECTOR
19 GI7428 2 1OD000- | 1 SCREW, Taptite, 1/4-20 x 3/8
20 172436 2 (o0oO0k-t 1 CLIP, Tinnerman
21 1603195 1 Q000 ] CABLE. Solengid to Start
22 1222043 1 (00— | } COVER, Terminal

31



Group BRTEIE

Bimplicily Electrical Group (7016 & 7018

USE STANDARD HARDWARE H
TOROUE SPEC. NO. 173200
UNLESS OTHERWISE NOTED.

38



Mig. No. 1690342, 1690366, 1690427, 1680429, 1690431, & 16590433,

[ J [
Electrical Group (70168 & 7018 SIMF‘IEI'!'
478
Raf Part
Ma. [ [ Oty. Sarial Mo. Dascription
1 171811 1 {000000-( H CAEBLE, Battery to Graund
? 225003 2 {QO000K{ 1 STREW, Taptite, 174.20 x 1/2
3 122216 1 (GO0 I SOLENCID
4 22711 1 (OO000H-{ ] LOCKWASHER. Na. 10
5 H7T4E 1 100000]-{ ] NUT, Hex, No. 10-32
[ 917354 4 (G0D00)-{ } LOCKWASHER, 618
7 1663316 1 Q00 -{ ) CABLE, Battery {o Solenoid
a 160219s 1 L00000)-{ } GABLE, Solengid to Starter
a 16BENER 1 {00000)-{ ] BATTERY
10 171225 1 (00001 } CLAMP
11 024433 z (000001 } MNUT, Elastic, 511618
12 176912 2 (0000)-{ ) CLIP, Wirr
12 172175 1 (00000 } GROMMET
14 31332 z {00E30-{ } CAPSCREW, Hex Hd., 516518 x 374
15 172434 Z e UHE } CLIF, Twinermann
16 172436 z (OO0-{ 1 CLIP, Tinnermann
17 1863287 1 [OCTO0R-{ ] BRACKET
18 7372 z (Q000D)-¢ 1 NUT, Hex
14 1667338 1 1000001 I PROTECTOR, Terminat
P 132023 1 (D0 0G0p- | I COVER. Terminal
b | Qa2r47 1 (QOO0D0)-i ] TIE, Wrap

kL]



Group 881285 9R1 737

r J 7
Eimplicify Dash Group (7012 & 7018)
48
EARLY MODEL WIRING HARNESS.
0 a6
ATTACH TO FUEL 43
TANK FETTING
WITH HGSE CLAME TO TERMINAL BPOARD
41 TG AMMETER 10 IGNITION
f” SWITCH
§1 SLACKWIRE TG
HEADLIGHTS ’
TO MEADLIGHT
SWITCH
ATTACH TO : T FRONT PTO
CARBURETOR RED WIRE TO BATT INTERLOG K
FITTING WITH SIDE OF SOLENCID
HOSE CLARF. WHITE WIRE TO & CIRCUIT BREAKER __ SWITCH

ENGINE AT

=
‘‘‘‘‘

BLACKWIRE TO COIL e
POSITIVE TERMINAL 47

REDWIRE TO AUX
TERMINAL OF
CIHCUIT BAEAKER

TO CENTER PTG
INTERLQCK
SWITCH

TO TRANSMISSION
4 INTERLOCK SWITCH

w\ﬁza

REFER 7O CPERATOR'S
MANUAL FOR SCHEMATLEC
DIAGRAM AND SAFETY
STARTING REQUIREMENTS.
INGTALL IGNITION WITH KEY
SLODT !N VERTICLE POSITHIN.

USE STANCARD HARDWARE
TORGUE SPEC. NO. 173209
UMLESS OTHERWISE NOTED.



Mig. Mo, 7630352, 1690366, 1600431, & 1690433,

Dash Group (7012 & 7018)

Limplicily

10/78

Raf. Part
Mo, L Qiy. Sertal Na. Descriptian
1 1E65220 1 100000 -{ H DASH ASSEMELY
2 1ES1000 1 [CO000) -1 ) PANEL, Instrument
3 q17857 G LOoOn ) -{ H NUT, Retainar, Tinn.
4 916655 a {000 -1 I YWASHER, Plaln, 3116
g L el 71 e G {00000 [ SCREW, Mach. Rd, Hd,, 174-20 x 142
] 157077 1 {GQ000- i EUISHIMNG
7 172008 1 {03 -4 i FLATE STEERING, Adj.
a 1681170 1 {Da000)-{ } HANDLE, Cluich Contral
Lt 172038 1 (OO0} } KNOB, Taperad
LY 101025 1 (0000 } WASHER
1 156116 1 103000} | WASHER
12 171848 1 {00000 1 STOP, Throttle Ki linc. rek. 10,113
13 159107 1 100000 - 1 WaASHER
14 158424 1 (O000H £ | ARM, Throttle
15 BI0GES 1 (O] -{ H LOCKWASHER, Cished Shaksproaf, 3/8
16 S30651 1 {00000} { I LQCKMUT, Hex, 3/8-16
17 1650458 1 {0030 - i CONTACL, Thranle {7912 Onlyl
I8 158475 1 e sl B [ CLIP, Bowden Wire
14 830531 1 (00000} § } SCEHEW, Rd, Hd., Ma. 1032 x 1/2
20 92271 1 (MR- } LOCKWASHER, External, Ma, 10
21 97415 1 (00000 } MUT, Mach. Hex, No. 10-32°
22 1650097 1 100000} } CONTROL, Choke {7072 Only)
23 177447 ) 100000} { } PLUG, Button
24 921559 3 1000 -| ¥ CAPSGREW, Hex Hd., 1/4-20 x 5/8
a5 16652220 1 HRAHI0] - ] BOARD, Terminai
75 Q30222 1 (QO000) - H CLIP, Wire
27 223158 2 [O0000)-{ ] NUT, Lock, Hex, 1/4-20
b 921880 1 {00 -1 I LOCKWASHER, Shakerproat, 1/4
2a 216622 4 toapon)-{ ) NUT, Hex, 1f4-20
a0 106582 1 (oo - ) SASKET. Felt (FO1E Only)

NOTE: Parts Ael. No. 31-59 continued on the Iallowing page

LATER MCDEL WIRING HARNESS - 1665231

SOLENDID

TO FAQNT PTO
INTERLOCK SWITCH

TO TRANSMISSHIN .
INTERLOCK SWITCH ":Jh"
A

AED WIAES T
AMFP METER

DLUE WIRE T

TQOIGHITION 3WITCH

RED WIRE TQ
TERMINAL BCHAAD

TS LIGHT
SWITCH

GLACK WIAE TS
LIGHTS

TG CENTER PTQ

41



Group 881289 81 737-

Bimplicily Dash Group (7012 & 7018)

48

EARLY MOCDEL WIRING HARMESS.

%\45

ATTACH TO FUEL 4]

an TANY FITTING
BE WITH HOSE Ct AMP TC TERMINAL BOARD
% 4? TO AMMETER TO IGHNITION
R fw SHITCR
51 BLATEWIHE TO
HEADLIGHTS
TELLOW WIRE TO
ENGYNE O R TO HEADLIGHT
e o SWITCH
ATTALCH TO SOLENOID
CARBURETOR ; REDWIAE TO BATT ;I;?T::?-g; ;Tﬂ
FITTING WITH SIDE OF SOLENOQID
HOSE CLAME. WHITE WIRE 70 R CIRCUIT BREAKER SWITCH

ENGINE AC

A e
______

BLACKWIRE TQ COIL
POSITAVE TERMINAL

REDWIRE TO ALK
TERMINAL OF
CIRCUIT BREAKER TGO CENTER PTO

. __/ﬂ 33 .
S - ook
T0 TRANSMISSION 13 A
9 INTERLOCK SWITCH
L 25

REFER TO DFERATOQR'E
MANUAL FOR SCHEMATIC
DIAGRAM AND SAFETY 54
STARTING REQUIREMENTS.

INSTALL IGNITION WITH KEY

SLOT IN YEATICLE PDEATION.

LSE STANDARD HARDWARE
TORAQUE SPEC. NOQ. 173209
UNLESS OTHERWISE NOTED.



Mig. Mo. 1680352, 1690366, 1690431, & 1600433,

[}
Dash Group (7012 & 7018) | Kimplicify
Haf, Part : 10478
M, Mg, Qty. Harial Na. Ereseription
n 1548 2 [ODoDg)-{ I SCREW, Special
az 1665259 1 100000 ! SWITCH, Ignition
= Q13906 1 {0ar0)-{ 1 LOCKWASHER, Internal, 578
34 122235 1 {000p0-{ ! MUT, Hex Special
25 1603249 1 {00000 -{ ! KEY, Set
36 122184 1 DR - ! SWITECH, Togale
37 1 1000004 ] PLATE
38 1 {00000 - ! NUT
a9 1603180 1 10O -{ 1 AMMETER
40 1663497 1 (OO - (02562) HARMNESS ASSEMBLY (1600352 Only)
TEE5R23 Ll (02563} b HARNESS ASSEMBLY (1680352 Oniy)
1663497 ] (0000 - i HARMESS ASSEMBLY {1690366 Only)
1663497 L] {00000}-{01797) HARNESS ASSEMELY {1890431 Oniy}
1GB5231 1 (01198 J HARNESS ASSEMBLY {1680431 Only}
1663497 1 {00000}-{011043) HARMESS ASSEMBLY (1680433 Only)
1665231 1 {010443-{ ] HARMESS ASSEMBLY {1690433 Only)
1] 1665238 1 OG- J CIRCUIT BREAKER
4z 1665237 1 ITH000)- I WIRE ASSEMBLY
43 1661147 i 00000} } WIRE ASSEMBLY
a4 1607230 1 (O0000}-{ } SWITCH, Key Assy,
1662385 1 10000011 i CONTROL, Choke (7018 Oaly}
45 1654530 1 0aeaol-{ } BUSHING
47 1664460 1 {00000 -{ ] FITTING, Fuel Tank
48 171252 1 {00000 -1 ! CAP, Fuel Tank
44 1664516 1 {DOCHOa N 1 HOSE, Fual
S0 1664512 1 (0D | TANK ASSY, Fuel Inc. Fef. No's 45,47 48 & 51
51 154372 2 {0OC00)-1 ) ZLAMF, Hose
52 171330 2 100G00)-| i STRAP, Tank
53 172744 2 HO0000)-| } STRAP, Fuel Tank
54 1653385 1 1GRO00H [ ¥ CONTROL, Theattle {7012 Oniy)
L) tES1TH 1 (00000 £ 1 DECZAL, Instrument Pansl
55 1ES70E0 1 (OO0 -{ ] DECAL, Ignitign
57 1684244 1 LoD -{ 1 DECAL, Throttla Comiral
58 1664240 1 {00000 -1 1 DECAL, Hydrostatic Control
54 928703 7 {00400]-{ ! MUT, Speed, Tinn,
&0 930561 10 1000000 -{ ! SCREW. Hex Hd. Thd. Forming, Na. 14 x 3/4
&1 1650360 1 {OO0HR0I-1 1 OUADRANT
62 177522 1 0000} [ SWITCH, Interlack
63 S20647 1 (OG0 -{ 1 NUT, Fat
64 223341 1 100000} 1 CAFSCREW, Hex, Hd., 1/4-20 x 3/4
65 832771 1 Qo000 } CLIP, Cable
=] 173335 1] (0R00- } FAD, Fuel Tank {7012 Only)
BT i G064 1 {0000G)- ! LOCKWASHER, 1/4
64 1665236 1 (GO0 - } WIRE ASSY. (Lsed only w/ Wiring Harness Mo, 1565231)
54 174702 1 L LEN GRS } WIRE ASSY. (tlsed only w/Wiring Harness o, 1685234 )

MOTE: Farts Ref. No. 1-30 found on procading page.

43



Group 98161 2-

F - [
Limplicity Dash Group (7016
48
EARLY MODEL WIRING HARNESS.
BLACK WERE TO
ATTACH TO FUEL HEADLIGHT SwiITeH
TANK FITTING
WHITE WHRE TO
WITH HOSE CLAMP. HEADLIGHT SWITCH
‘ﬁ\ RED WIRE
4 TO AMMETER BLACK WIRE TO
TERMINAL BOARD
WHITE WIRE TO Lﬂ:,‘?&ﬂ"“”
ENGINE MAGNETO
BELACE WIRE
T HEADLIGHTS
_ TO POSITIVE SIDE
RED WIRE TO BLUE WIRE OF AMMETER
ATTACHTO ENGINE D C TC SOLENOID
CAREBURETOR T0 FRONT P.T.O.
FITTING WITH :ﬁg;;:::i c Z%IDE OF SOLENOID INTERLOCK SWITCH
HOSE CLAMP. & CIRCUIT BREAKER

40

RED WIRE TO AUX -
TERMINAL OF RED WIRE T BATT, POST
CIRCUIT BREAKER %23 4 ON CIRCUIT BREAKER 140}

TO TRANSMISSION
INTERLOCK SWITCH

TO LENTER P.T.O.
INTERLOCK SWLTCH

A3
REFER TO OPERATOR'S
MANUAL FOR SCHEMATIC
DIAGRAM AND SAFETY
ETARTING REQUIREMENTS.
INSTALL IGHITION WITH KEY
SLOT i VERTICLE POSITION. 44

USE STANDARD HARDWARE
TOROUE SPEC NO. 173208
UNLESS OTHERWISE NOTED.



Mfg. No. 1680342, 1690427, & 1690429,

Dash Group (7016)

Ximpliciiy

Raf. Fart
No, Ma, Qry. Seriat Na. Decriptionn
1 1665220 1 (OG- H DASH ASSEMBLY
Z TER1000 1 (00000 )| H FAMNEL., Inktrement
3 917867 6 (Q0000-| H MUT, Retainer, Tinn,
4 1EUSS 4 1 G001 1 WASHER, Flain, 3/16
a 926025 6 (000001 ] SCAEW, Mach. Rd. Hd.. 1/3-20 x 1/2
1] 187077 1 [DODDBP-] 1 BLISHING
7 172008 1 | O] 1 PLATE STEERING, Ad].
a8 16591170 1 {001 1 HANDLE, Clutch Cantrol
4 172038 1 (OQDHQ)A 1 KNDB, Tapered
11 101025 1 s e ) B 1 WASHER
11 156116 1 fOORH-| 1 WASHER
1z 171848 1 (00000 -1 1 ETOP, Throttle Kit ling. sef. 10,11}
13 159107 1 [OGR0Q)-{ 1 WASHER
14 158424 1 (000 1 AFM, Throttle
15 230665 1 - ] LOCKWASHER, Dished Shakeprgof, 3/8
16 BAaEsT 1 [OQ000)-{ ] LQCKNUT, Hex, 3/84186
17 171355 1 (0001 1 CONTROL, Throtile
18 158475 2 (DOG0a)-| 1 CLIP, Bowden Wire
19 30521 1 {ORCH MO - 1 SCREW, Rd. Hd., Ho. 10-32 = 1/2
20 222711 1 L0000 ! LOCKWASHER, External, MNa. 10
2 817415 1 (DOOH0a) - t NUT. Mach. Hex, No., 1032
22 1650987 1 (D003 -| 1 CONTROL, Choke
23 177447 2 (OOC0G)-1 1 FLUG, Buttan
24 421950 3 {00000 } CAPSCREW, Hex Hd., 1/4-20 x 5/8
25 1668230 1 {000 1 BCARD, Terminal
26 930222 1 (OO0 - 1 CLIP, Wira
27 923354 2 {Q0000]-{ 1 MUT, Lack, Hox, 14/4-20
28 921BB0 1 (0000 1 LOCKWASHER, Shakerproof, 174
29 916622 4 (DG - ] NUT, Hex, 1/4-20
30 925341 1 {00000} 1 SCREW, Hax Cap, 1/4-20 x 3/4

MOTE: Parls Ref. No. 31-68 continued on The tollowing page.

LATER MODEL WIRING HARMESS - 1665239

T FRONT P

Ta TRANIANLE

[NTERLCCK SyaTCH

AELD W RE TO
CIACNT BREAKER [47)]

T

INTEALOCK SWiTCH

RED WIRE TO
AMMETER

GREEN WIRE TQ
AMMETER

T EHNGIKE

TO iGN TION
aWITCH

BLACK WIRE TD
TERMINAL BARD

TOLIGHT SWITCH

BLUE WIRE T
SOLENGID

T BATTEAY SIDE
OF SULENOD

BLACK WIRE TO
HEAQLIGHTS

WHITE WIAE GROLUMD
FTO POINT BOX

T& CEMTER PTD
INTERLQCK SWITCH

43

1678



Group 3816712

- ’- -
Eimplicily Dash Group (7016)
48
EAALY MODEL WIRING HARNESS.
I
I.-‘) 50 M BLACK WIRE TQ
ATTACH TO FUEL HEADLIGHT SWITCH
TANE FITTING
WITH HOSE CLAMP. WHITE WiRE TO
HEADLIGHT SWITCH
45 ﬁ\ RED WIRE
41 TO AMMETER
HLACK WIRE TQ
TERMINAL BEQARD
TO IGNITION
SWITCH
BLACK WIRE
TO HEADLIGHTS -
e TG POSITIVE SIDE
REDWIRE TG BLUE WIRE OF AMMETER
ATTACH TO ENGINE D & .- TO SOLENOID
CARBURETOR W1 ” AED WIRE TO BATT Sa3t TO FRONT P.T.0.
FLTTING WITH TE WIRE SIDE OF SOLENDI INTERLOCK SWITC
TC ENGINE A C . o H
HOSE CLAMP, 4 & CIRCUIT BREAKER
RED WiRE TO AUX 42 P 40
TERMINAL OF : RED WIRE 70 BATT, POST S,
. Ly
CIRCUIT BEREAKER %23 41 ON CIRCUIT BEREAKER [401 =
TO TRAMNSMISSIOMN
TO CENTER P.T.0L
INTERLOCK SWITCH INTERLQLCH SWITCH
IL
A @
§F——3 o3
B5 ﬁ;/
2 6/2
67 r/‘ﬁ -
0w 2
18
63
AEFER TO DPERATOR'S
MANUAL FOR SCHEMATIC

DIAGRAM AND SAFETY
STARTING REQUIREMENTS-

INSTALL IGKITION WITH KEY
SLOT IN VERTICLE POSITION.

USE STANCARD HAADWARE
TORALUE SPEC. NO. 173208
UNLESE OTHERWISE NOTED



Mig. No. 7630342, 1800427, & 1690429

; F
Dash Group (7015) Limplicity

Raf, Part 1078

No. N, Qty. Sexial No. Dscription

3 931648 2 [0Q000]-{ ] SCHREW, Special

32 1665250 i [OCHO0-| } SWITCH, Ignition

33 Q1206 1 (OD0Ga)-¢ } LOCKWASHER, Internal, 5/8

34 122234 1 (OO0 -4 } MNUT, Hax Special

35 122203 1 1 DOOG0-{ 1 KEY B RING ASSEMALY

36 122184 1 (R0 - 1 EWITCH, Toggte

EF) 1 {00000 1 FLATE

a8 1 (00000 I NUT

a9 1803189 1 (DO000) - H AMMETER

40 1663253 1 (00000}-¢ ] HARNESS ASSEMBLY (1620342 Oniy}
1663253 1 (00000) - {01 356) HARMEZS ASSEMBLY (1680427 Only)
1665239 1 [O1387)-¢ ] HARMESS ASSEMBLY {1680427 Oniy)
16E3253 1 {0000H-{01014) HARMESS ASSEMELY (1530429 Only)
1665239 1 (01013~ } HARMESS ASSEMBLY {1630422 Only)

41 1665236 1 {oaoa}-| 1 CiRCUIT BREAK.ER

47 1865227 1 [O00a)- 1 WIRE ASSEMBLY

a3 174522 1 (RO000-{ 1 SWITCH, inerlock

44 SAG47 i (00000} I MUT. Fal

45 1650260 1 100000} 1 QUADRAMNT

aG 173335 1 OO0 } PAD, Fuel Tank

a7 1664460 1 (OO0 } FITTING, Gas Tank

48 1712682 1 FOD0T-4 ¥ CAP, Fuel Tank

49 1664516 1 L0001 } HOSE, Fuel

50 1664517 1 e LitR] ¥ TAMK ASSY, Fuel, Inc. Raf Mo's. 47,48,51, & 54

LT 154372 2 [(ralerr A 1 CLAMP, Hose

52 171330 2 HO0D00 - } STRAP, Tank

% 172744 z L0000 -4 } STRAP, Fuel Tank

54 1654930 1 (0000011 ¥ BUESHING

14 1651101 1 (00000 - } DECAL, Instrument Panel

B& 1857090 1 (000G - 1 DECAL, lgnition

57 1664244 1 (000000 ) DECAL, Throttls Contral

53 1664240 1 {00001 I DECAL, Mydrostatic Cantrol

iz 28703 ¥ (0000 - I MNUT, Speed, Tinn.

=14 G30561 10 {00001 H SCREW, Hex Hd. Thd. Forming. Mo. 14 x 3/4

g1 1656453 i (00000 - H BRACKET, Cable

62 e ATER 1 { IR - 1 SCREW, Hax Hd.. 1/4-20 x 5/8

[k DFI477 1 (0004 1 SCREW, Taptita, Mo 1G-24 = 1/2

G54 178280 1 [OQC0)-( 1 SWITCH, Kay Assy,

65 DtEEEd 1 (2000)-{ 1 LOCKWASHER. 1/4

B& a3z 1 {0000 ] CLIF, Cable

&7 1665235 1 (M- | ] WIRE ASSY. {LIsad only with Winng Harness

Mo, 1666239
6B 174702 1 (OOD00] - | } WIRE ASSY. (Wacd anty wilh Wiring Harngss
Mo, 1665239)

NOTE: Parls Rel. No. 1-30 found an preceding page.

41



Group S81625- B81283 881734

Himplicily Hoad & Lights Group (7012, 7016 & 7018)

HOOD MUET PIVOY FREELY AND
FIT PROFERLY WHEN CLOSED.

24
21

HEADLIGHT LEADS

ASSEMELE 919380 CAPSCREW,
BIS10A7 SPRING AND 923423
NUT WITH SFRING IN COM-
PAESSION. HOOD MUST BE
FREE Td PIVOT.

USE STANDARD HARDWARE
TCRQVE SPEC. NO, 173208
UKRLESS OTHERWISE HOTED.

48



Mig. No. 1690342, 1690352, 16505686, 1690427, 1600429, 1690431, & 1650433,

Hood & Lights Group (7012 70186 & 7018}

Bimplicity

10478

Raf. Part
No, No. Qty. Sarial Mo. Dazcripticn
1 1656400 1 1D0a0)-| } HOOD & GRILLE ASSY [7012 & 7016 Coly}
2 1555537 1 1000003-1 } SCREEWN, Grilie (7012 & 7016 Oaly)
3 171804 B 100000} } WASHER, Spechal
4 922711 & ()1 } LOCKWASHER, Ext, Toath, No. 10
5 91661 2 (DOD007-{ } NUT, Hex, Mach,, No, 10-24
5] 172335 1 (0DD00)-{ } MOULDING, Hood
7 171660 2 {00000 ¥ STAAP, Hood
8 FA0531 Z {O0000)-{ } SCRAEW, Truss Hd. Mo, 1032 x 172
g 230627 2 (OO I LOCKMNUT, Hex, Mo 10-32
10 1656535 2 (COD00]- 1 LIGHT ASSY
i1 16565331 1 {00000 1 LENS
12 1654652 2 {GOD00)-{ 1 GASKET
13 1 {OQC00-i 1 BLILB, Ne, 1293
14 16546654 1 {OGO000-{ 1 SOCKET
15 1556581 4 (OQ00-{ 1 CLIF
16 1657047 1 {0Q00k-1 } WIRE ASSY
17 172100 1 (OO0 1 BQDY, Connactor
18 122182 1 OO0 { ¥ CONNECTOR, Insulated
19 0210359 P {DG000- (- 1 CAPSCREW, Hex Hd., 3/8-18 = 1-1/2
a0 B191047 2 (OO0} 1 1 SERING
21 930651 r {0000a3-{ 1 NUT, Hex, 3/5-16
22 1663289 ] [O0D00-{ 1 DECAL . 7012 Hydrostatic
22 1657113 1 [OC00M-{ ] DECAL, Haod, Landiord, L-H. {7012 Dnly]
e 1857112 1 (O0a0o-{ } DECAL, Hood, Landtard, R H. {7012 Only]
5 1657146 1 (D00D0]- | DECAL, 7016 Hydrgstatic
26 1657117 1 $00000]-( H QECAL, L.H. Hood, Soversign (7018 Qnly)
37 1657116 1 OG- { H DECAL, R-H. Hood, Souwersign 1015 Oniy]
2B 1864365 2 (GO ¥ DECAL, 7018 Hydrostatic
29 1663988 1 (00000 1 HOOD & GERILLE ASSY [7013 Only]
a0 1664860 1 {0000k ]

43

SCREEN, Gnlle {7018 Oniy}



Group 981142

Dimplicily

Seat & Deck Group (7012, 7016 & 7018}

ATTACH SEAT 7O
HOLES SHOWN

SEAT DECK MUST
PIVOT FREELY, CLOSE
PROPERLY & LOCH
SECURELY.

LATCHCLIF TO BE

FOSITICGHNED PERPENDICULAR 4
TO TRACTOR — BOTH SIDES

USE STANDARD HARDWARE
TORQUE SPEC. ND. 173204
UMLESS OTHERWISE NOTEDR

ab



Mg, No. 1690342, 18903082, 1600366, 1600427, 1690420, 1690431, & 1690433

F f J
Seat & Deck Group (7012, 7016 & 7018 Eimplicity
10478
Ref. Part
Mo, Mo Oty. Serigl Mo, Dascrigtion
1. 166111 1 {LHME000-{ 1 SEAT, Deck
2 tR402a 1 1000000 ¥ BRACKET, Fre, Seat Teck
3 925205 4 {0000 -{ N CAPSCREW, 6618 = S/'8
4 B173k6 10 {GO000-{ I LOCKWASHER, 5/16
5 017372 B {00000} b NUT, Hex, Full, 5/16-18
5] 157094 2 {20000)-[ 1 COMNECTOR, Cushion
7 1606E23 2 {00000)-{ H CLIP
a3 87377 4 (OO -( H WASHER, 1/4
=] 16573209 1 (DQD00]-1 1 SEAT
10 106132 a O0000)-f ) SPACER
11 1607870 1 [OO000] -t 1 STOF, Seat Deck
12 930651 2 (CRQ00T-( 1 LOCKMNUT, Hex, 3/B-16
13 20415 2 100001 1 CAPSCREW, Hax, 3/8-16 x 1-1/4
14 163166 1 000001 ] DECAL, Simplicity
15 1657282 1 (00000} ] DECAL, Stripe, R.H,
16 1657283 1 1O000}-§ } DECAL, Stripe, L.H.
17 821977 2 [GO00ay-{ ] CAPSCREW, Hex HA, 5/11E-1Bx 1 1/4

8l



Group 981462

Tire & Rim Group (Ag. Tread}

implicify

Group 951465

Tire & Rim Group { Turf Thread)

52



Mfg. No. 1690304

Tire & Rim Group (Ag. Tread)

Limplicily

1-78
Part
Mo Oy, Serfal No- Dascription
1657752 1 Q0000 { ! WHEEL & TIRE ASSY, R.H. 23 x 10142 - 12
1657594 2 {20000 { I TIRE, 23 x 10-1/2 - 12, Goodyear
157628 2 {00000 } TUBE
172353 2 {0000a)-1 I STEM & VAEVE CAP
173430 2 (ERHI0N-{ ! WHEEL
1667753 1 {0000DI-{ ! WHEEL & TIRE ASSY, LH. 23 % 10-1/2 - 12
Mrfg. No. 1690319
Tire & Rim Group (Turf Tread)
i-78
Part
M. ity Zarig] Ne-. Dty iption
173432 2 00000 WHEEL & TIRE ASSY, 23 » 10-1/2- 132
1605357 Z {000e0na-t TIRE, 23 x 10-1/2 - 12, Carlisla
1664215 TIRE, 23 x 13-1f2 - 12, Firestone
157538 2z 4l B TUBE
172353 2 [00o0N-{ STEM & VALVE CAP
173430 z {EIGHHHR-( WHEEL

53



Group BRTLE4-

simplicifq : 42" Housing & Arbor Group

? TOROUE TO 4555 FT. LBS

TORQUE TO 17
FT. LBS. + 10%
(18 FLACES].

MOTE: UZE STANDARD HARCWARE
TORAQUE SPEC. NO. 173205 UNLESS
OTHERWISE NCTED.

4



Mig. Na 1690277

42" Housing & Arbor Groug

Bimplicity

Aef. Fart 10/78
M. N Oy, Sacial Ne. Daszription
1 16565725 3 [O0000)- [ } HOUSING, Top
2 1655728 2 [O0000)-{ } HOUSING, Botom
3 1663336 2 [oomno-1 H SHAFT & BEARING ABSY
3 1662337 1 [D0000)( ¥ SHAFT & BEARING ASSY, Center
5 1664847 18 (000K -1 } SCREW, Hax Whir. Hd., 5716 = 5/8
1] 1BESBET 2 [O0G00)-{ 1 PULLEY ASSY, Deck Orive
7 23263 3 [O000M-{ 1 WASHER
i s1m1a9 3 QOO -{ 1 LOCKWASHER, 716
9 Q2ETT 3 (OG- } CAPSCREW. Hex Hd., 7/16-14 x 114
10 108202 G (O0GHI0]-{ } BEARING
1 16EE104 1 {00 } HOUSING, 42" Safety Kit
12 1656829 1 (00000 1 PULLEY ASEY
13 1657960 3 eI } %HIELD, Bearing Lipper
14 816622 4 (aoo00)-{ ] NUT, Hex, Full, 1/4-20
15 108224 1 LQoOM-{ ] BRACKET, Roller, L.H.
18 20s62 z (IO 1 BOLT, Carriage, 5/15-18 x 3/4
17 817356 2 (000 } LOCKWASHER, 5/16
1B = e kel 2 (B000)-{ 1 CAPSCHEW. Hex Hd., 3/5-15 x 3/4
19 108351 1 (0D000)-{ | BAFFLE
20 q222110 Z [OHO008-{ 1 BOLT, Camiage, 3/3-16 = 3/4
i | H 6265 B (00000 -{ 1 LOCKWASHER, 3/8
22 HTEIS0 B ORI i MUT, Hex, Full, 3/8-15
23 103156 2 (eO0D08-( | CLIF, Baffie
24 92212% 2 [OQ0008-1 H SCREW. Thd. Cytting, 1/4-20 = /B
25 2214859 r [OQO00N-{ } CARPSCREW, Hex Hd,, 17420 x A/&
26 FI7377 2 [000003-1{ 1 WASHER, Flain, 1/d4
27 #169c4 4 [OGOQ-{ H LOCKWASHER, 1/4
28 1651489 1 (OO0 H BERACKET, LH.
29 1651500 1 (Q0000)-1 i BRACKET. A.H.
a0 217372 2 {CHCMOH § I NUT, Hex, Full, 5/16-18
3 221710 2 (000001 - } CAPSCREW. Hex HJ. 2/8 - 16 » 1
32 S24355 2 {G000)-{ 1 WASHER, 13/32

ASSEMBLY PROCEDURES

42" Mower (Housing & Arbor Group)

A, Press (2) bearings (item 10} with iand riding seal facing up over shaits {items 3 & 4)
using pressure only on the inner race of the bearing.

B.  Assemble upper and lower arbor housings {items 1 & 2)over bearings. Must be
careful that housings de not cock on bearings. When upper and lower housing
flanges come together proper alignment of holes in housing ftanges is accomplished
by aligning knockouts in lower housing flange with mating holes in upper housing

flange. Aiso half holes in outer edge must match.

C.  Seal between flanges of upper arbor housing and lower arbor housing with 1661180
gasket eliminator, Remove contaminates such as grease, heavy ails and dirt from
flange surfaces before assembly. Awoid lateral movermnent between flange surfaces
during assernbly.

33



Group 987455

Limplicify 42" Cover, Drive & Bail Graup

ADJLST PER OPERATOR'S MANUAL 19

INSTRUCTIONS TO PROVIDE CORRECT % 20
PITCH OF BLADES

ADJUST PER OPERATOR'S MANUAL
INSTRUCTIONS TO PRGVIDE CORRECT
FITCH OF BELADES

12

LUBRICATE .
IMNMER RACE —_— ‘ﬁ
o=,
- f-“_-:-::'\-l il
= Lo E
P
I 7 o) =
i m/ 1 S L=
- =
- b = T
1'-:—'_E,-" / 4 = =
A -
T 10 o
Tl W ?”4 Rl T
= A
==
Il":: -
i =
i ¥
3! ia

ADD LUEE TO g 2
INNER RACE a3 a3y
A B
e i

DA

e

==

NOTE: USE STANDARD HARDWARE
TORCUE SFEC. NO. 173203 UNLESS
OTHERWISE NGTED- TOROQUE TO 4655 FT. LBS

88



Mfg. No. 1690277

42" Caver, Drive & Bail Graug

Limplicily

Hef. Part 1-78
Na. No. Cty. Sarial Ng. Daser piaa
1 16568653 1 (0000 1 COVER, R.H.
2 1656854 1 HO0000N- H COVER, IL.H.
3 GO0 10 LODO00)-{ } SCREW, Hex, Taptite, 1/4-20 » 3/8
4 164268 1 ele Duitl| i PULLEY, idler
5 1657684 1 H00Am-{ H LEVER ASSY, !dler {w/Bushings]
£ 917532 a 0000 - } WASHER. Plain, 5/16
7 9163966 4 QO] H LOCKWASHER, /8
8 916950 2 {EHOD0)- 1 NUT, Hex, Full, 3f8-16
=9 i0a418 1 {0000 1 CAPSCREW, Hex Hd., 3/B-16 x 1-1/4
10 171815 1 {00000]- } EYEBOLT
1M 1656036 1 {QR000H 1 SPRING
12 1656960 1 [OO000H I } BELT, ¥, Arbor Drive
13 1656144 ] [ ODHOCHDN- 1 BLADE, 42" Monwer
14 916966 z 1Q03-{ 1 LOCEWASHER, 172
15 20576 3 LO0000-{ I CAPSCREW, Hax Hd., 21614 x 1
15 1651520 2 (0000 1 ARM, Adjusting
17 187215 2 {00000-{ 1 EYEBOLT
18 21L262 F {0OG0)-{ I MUY, Hax, Jam, 17220
18 [ larirk | 2 1ODD00H ] CAPSCREW, Mex Hd., 3/8-16 x 1
20 108717 2 (00000} H SPACER
21 16856 6 3 (0000D)- [ H WASHER, Spring
b 166BR57 1 {00000 [ } DECAL Danger
pract 174E45 1 (000§ 1 DECAL, Belt Installavian
24 1656855 1 [ODO00HE !- DECAL, Danger
5 2171473 1 100000 - I AALCE, lInner
25 166927 3 OO0 1 WASHER Spline
27 1667602 1 {OCO00N-{ ] BUSHING
28 1657588 3 1000001 I SHIELD, Grass
29 16858777 3 HO0000)-{ I ADAPTOR, Blade
30 1657523 3 10000G)-{ 1 RING, 561f Locking
3 1656962 1 [[sle k15 1 LEVER ASSY, Idler
22 7421 1 {00000 -1 1 NUT, Hex, Jam, 3f8-16
33 1664241 3 {00GO0-( I WASHER, Shim

57



Groug B81302-

SFHI‘?’;EI.’I’ 42" Height Adjusting & Rofler Group

HOTE: THREAD CAPECREW [ITEM 17]
INTO ROLLER BAR AND (OCK IN PLACE
WITH NUT [ITEM §). MLUST HAVE SLIBING
CLEARANCE BETWEEN ROLLER BAR AND
ROCKER BRACKET AFTER ASSEMELED.

HOTE: USE 3STANDARD HARDWARE 1
TQAROQUE SPEC. NG, 173209 LUNLESS
OTHERWISE NOTED.

a8



Mfg. No. 1690271

42" Height Adjusting & Rolfer Group

Eimplicity

10478

Ref. Part
No. MNn. Chey. Zarial No. Drescription
1 172044 1 {00000)-( 1 BRACKET, Rolter, L.H.
2 172045 1 (000004 1 HRACKET, Roller, R.H.
3 20552 G {0000 } BOLT, Carriage, 3/8-16 = 374
4 924940 2 {0CHH0G)- [ } WASHER, Plain, 516
-] 216965 4 {00000 -{ } LOCKWASHER, 3/8
2 218350 8 (003003 1 HUT, Hex, Full, 3/8-1&
7 16581614 1 {DDC0)-{ } RUOCKER ARM ASSY
B 1657354 1 (00000-{ } SHAFT ASSY, Raller
L] 1657393 1 (0000 1 BAR, Holler
10 917378 B (D0000)-{ 1 WASHER, Pain, 3/8
11 930561 2 (D0000N-{ | MUT, Hex, Full Lock, 3/8-16
12 ap7F Z 13000M-{ 1 CAPSCREW. Hex Hd., 3/8-16x 1
12 108431 £ 1000003-( H ROLLER ASSY
14 105410 14 [OO0D0]- 1 1 BUSHING
s 108432 3 [DO0DD)( } ROLLER ASSY
p 16 922000 z (D000 1 1 PIN, Cotter, 3/32 x 5/8
i7 825204 2 (00000)-{ | CAPSCAEW, Hex ho., 3/B-16 % 1
18 7377 2 | EICRDIRE- I MUIT, Hex, Full, 5/118-18
19 919387 a (G0R0I ] WASHER, Plain, 5/8
20 918458 3] (Q0ODo- I PIM, Cotter, 3/i6 x 1
21 108241 2 (OO } SOCKET AESY
22 917421 2 (OO0 1 MNUT, Hex, Jam, 3/8-16
23 1650294 2 sl L) ] HANDLE, Adjusting
24 16581820 2 [{ileeila] 8 } GRIP
25 105360 2 [oooO0)-( } SPRING
] 917356 2 [ONCHOA)- £ } LOCKWASHER, 5/16
7 108426 1 [eadoD)-( } ERACKET & SHAFT AS5Y
2B 10B512 2 (OO0 -{ 1 FlvOoT

GE|



Group 8814556

implicily 42 Deftector, Stone Guard & Rocker Arm Group

HOTE: USE STAMDARD HARDWARE
TOROQUE SPEC. NO. 373203 UNLESS
OTHERWISE NCTED.

B0



Mig. No. 1690271

427 Deaflector, Stone Guard & Rocker Arm Group

Limpliciiy

Ref. Part 10/78
Mo. Ma. y. Seral Ma. Dwscription
1 174167 1 1000G0)-{ 1 GUARD ASSY, Stone
z 922109 a Q0O | BOLT, Carrlags, 3/8-16 x 1-1/4
3 gt511599 3 (O0-1 I WASHER, Special
4 18365 4 (0000)-{ I LOCKWASHER, /8
5 Q168850 4 (ORI ] MUT, Hax, Full. 3/8-1B8
5 1661177 1 {00CKH0N-( i DEFLECTOR
7 172468 1 {00000 ! ROCKER ARM ASSY
g 821176 2 (OO0 ! CAPSCREW, Hex Hd., 1/2-13 = 1-1/4
| 918430 2 {000 ! WASHER, Plein, 715
10 216951 4 {00aa)-{ | MUT, Hax, Full, 1/2.13
1 108081 2 (oD} } EPACER
12 O16966 4 LT[ i LOCKWASHERA, 142
15 1651518 Z [{H 1L eSS ¥ PIN, Pivot
14 118053 z 0G| I FiM
15 g18452 z D006 1 PiM, Cottar, 1/8x 1
15 1 (CAOCEN- i DECAL, Opei
17 176012 2 (LHO000)-§ i Pil, Clip
18 176438 1 HOG000-( i SELT, V. FTO ta Mower

Bl



Group GBI272-

Simpffﬂﬂq 48" Housing & Arbor Group

TORGUE TG 4555 FT. LES

——

TORQUE 17 FT./LES.
+ 10% {18 PLACESL

MWOTE: USE STANDARD HARDWARE
TORGUE SPEC. NC. 1732053 UNEESS
CTHERWISE NOTED.

62



Mig. Na. 1630272

[ J -
48" Housing & Arbor Group SIthﬂify

Ref. Part 10/78
No. MNa. Oty. Sarial Nao. Descrpdon

1 1665720 3 HOO0o0-{ } HOLISING, Top

2 1665728 3 {00000} { } HOLUSING, Bottem

a 1663336 2 {00000} l- SHAFT & BEARING ASSY

4 1663337 1 {30000 } SHAFT & BEARING ASSY, Center

5 1664847 18 (G0 { 1 SCREW, Hex Wshr. Hd., 5/16 = 5/8

6 1659867 2 {00000 | PULLEY ASSY. Deck Drive

7 93323 3 (OG0 | } WASHER

| GIgIo9 3 {00000 ] LOCKWASHER, 7715

& 920677 3 L 1 lalel } CAPSCREW, Hax Hd., 7HG-14 x 1-1/4
10 108202 G {000k 1 BEARING
11 1685105 1 (OOC00}-{ 1 HOUSING, 48" Safety Kit
12 1666028 1 (000003 | } PULLEY ASSY
13 1657960 3 {00 ! SH{ELD, Bearing, Upper
14 108453 1 (OO } BAFFLE
15 108215 e {0000 | | BRACKET ASSY, Frant
16 104366 1 (0000004 } BAR, Reinfarcement
17 923232 4 {00000 1 BOLT, Camiage, 3516 % 1
1B 0917372 2 (OO0 ( H NUT, Hex, Full, 5/15-18
18 a17356 2 { GO0 § | LOCKWASHER, 5/16
20 822110 e {00000 ! BOLT. Caripge, 3/8-16 x 374
21 916955 6 (00600} i LOCKWASHER, 3/8
22 G16550 & (0001 ! NUT, Hax, Full, 3/8-16
23 108186 2 {000 H CLIP, Baffle
24 o2 IG5 2 (OG- { H SCREW, Thd. Forming, 1/4-20 x 7/8
i) g21559 2 (00O ! CAPSCREW, Hex Hd.. 1/4-20 x &/
26 q17377 2 (00oo0H-| | WASHER, Plain, 1/4
27 P16054 a (0000DGH H LOCKWASHER, 1/4
28 16622 a {3000 { H MNUIT, Hex, Full, 174-20
) 108224 1 | RO} H ERACKET. Ralter, L H.
a0 42056 z (0000} { I BOHNLT, Carizge, BI1G-18 » 374

ASSEMBLY PROCEDURE
48" Mower (Housing & Arbor Group)

A.  Press (2) bearings {iter 10} with land riding seal facing up over shaft {items 3 & 4)
using pressure only on the inner race of the bearing.

B.  Assemble upper and lower arbor housings (items 1 & 2} over bearings. Must
ke careful that housings de not cock on bearings. When upper and lower
housing flanges come together proper alignment, of hoies in housing flanges
is accomplished by aligning knockaouts in lower housing flange with mating
hales in upper housing flange. Also half holes in outer edge must match.

C.  Seal between flanges of upper arbor housing and fower arbor housing with
1651 180 gasket eliminator. Remove contaminates, such as grease, heavy ol
and dirt from flange surfaces before assembly. Avocid lateral movement

tetween flange surfaces during assembly.

63



Group 981273

sfmﬂﬁﬂ""l 487 Cover, Drive & Baif Group

o
-
"

} 10 fres]

INNER RACE

b

Q
4 TET H ADD LUBE TO ;;’:; =
=

# o
<
5 @

i
iy
i_l

T A1
LS L) 1
v
-
e
for ] ST =
L=
i3 =
1
HH
i
i b
i i
i 1
=i X
K K
1
[ =
i} -
-
L= =
i T
-
— ,_r-"":__";..
o i i 3]
T e
r-"“u
] e

HOTE: USE STANDARD HARDWARE
TCGROUE SFEC. NC. 173208 UNLEES
OTHERWISE NOTED

§4 TOROUE TO 4555 £ 1. LBS.



Mfg. No. 1690272

48 Cover, Drive & Bail Group

Bimplicily

Fiat Part 10/78
No. Na. aty. Serial No. Dateri ption
1 1686052 1 1000001 ] COVER, R.H.
2 1656951 1 [ CHH000N-{ H COVER, L.H.
3 S28000 14 {OOC0)-1 I SCREW, Hex, Taptite, 1/2-20 x 3/8
4 164268 1 oooa0)-{ I PULLEY, Idler
5 16657024 1 (00000 { 1 LEVER ASSY, Idler {w/Bushings)
6 91742 5] (DO0000-{ 1 WASHER, Plain, 5/16
7 91 GBS 2 (OO0 -§ ] LOCEWASHER, 3/8
g 918954 i (DOCCH0-{ ] NUT, Hax, Full, 3/8-16
] 108418 1 (D004 ] CAPFSCHEW. Hex Hd., 3/8-16 x 1-1}4
mn 171815 1 [OO00a)-{ ] EYEBOLT
11 1ERES3IR i (OGO I SPRING
12 1667044 1 (D000} ] BELT, V., Adbor Drive
13 916561 2 10000 ] NUT, Hex, Futl, 1/2-13
14 172015 1 1000001 ] ROCKER ARM ASSY
15 1667682 i (OQOCH0N-{ ] BUSHING
16 165 76ES 3 FOORH-{ 1 SHIELD, Grass
17 1656777 3 (OO0 £ ¥ ADAPTOR,. Blade
18 1857528 3 (OO ] RING, Salf Locking
19 1856927 3 FOOCI0- | I WASHER, Splina
20 1656H 5 3 (00000 } WASHER, Spline
21 S20678 3 (OO0 | 1 CAFSCREW, Hex Hd., /1614 x1
22 1ees8E7 1 {0 u) } DECAL, Dangar
23 174845 1 (0000-{ ] DECAL, Eeit installation
4 1656856 1 OGO00N-1 ] DECAL, Danger
25 2171073 1 100000 ¥ RACE, Innet
i 1656062 i 1000003 ] LEVER ASSY, Ildler
27 1658143 3 HOG000)- ] BLADE, 48" Mower
23 172473 1 (OODD0-E 1 BAIL ASSY
o | 154204 2 (ODOG-{ ] YOKE
30 519262 3 OOOD0H ] MUT, Hex, Jarmn. 17220
31 821176 3 ODO00N-{ ] CAPSCREW, Hex Hd., T/2-13 x 1-1/4
32 18430 2 [ e e u) o 1 WASHER. Plain, /16
33 105061 2 ODO0-{ 1 SPACER
34 aran 1 by - ) MUT, Hex, dam, 3/8-16
38 HEEGE 2 [ OO- | 1 LOCKWASHER, /2
36 1864241 3 {00K00a0-{ I WASHER. Shim



Group 8817193

sfmﬂliﬂi’.'l 48 Height Adjusting & Roller Group

NGTE: USE STANDARD HARDWARE
TORQUE SPEC. NO. 17320% UNLESS

OTHERWISE NOTED. NOTE: THREAD CAPSCREW (ITEM 1}

INTC ROLLER BAR AND LOCK IN PLACE
WITH NUT {ITEM §). MUST HAVE SLIDING
CLEARANCE BEETWEEN ROLLER BAR AND
RCLLER BRACKET AFTER ASSEMBLED.

b6



Mfg. No. 1690272

: J F -
48 Height Adjusting & Roller Group Bimplicity
Ref. Part T'Di'r 78
M. Na. Oty. Serial Na. Erescription
1 925204 2 . (ODODOK 1 CAPSCREW, Hex Hd., 3/8-16 x 1
2 108454 1 {0000} } BRACKET & SHAFT ASSY
3 925347 4 Q0000 ¥ BOLT, Carriage, 2/8.16 = 374
4 20562 . HO0000k{ i BOLT, Carmige, 51618 x 3/4
L) g16986 4 (el +la 1 8 | LOCKWASHER, 3/8
G 916950 g (00000 } MUT, Hex, Full, 3/8-16
7 1657891 1 (0000 } BAR, Rolter
3 1667E92 1 (e Filig| } SHAFT ASSY, Ratller
9 172047 1 00 § | BRACKET, Raoller, A-H.
10 517378 3] { IO { i WASHER, Plain, 3/8
11 923428 2 {CHOCHM- ¥ WU, Hax, Full Lock, 3/8-16
iz 207731 2 {20000 ) CAPSCREW, Hex Hd., 3/8-16 x 1
13 102431 2 0000 [ BOLLER ASSY
14 1084118 14 [0DO0G]-{ i BLUSHING
18 108432 5 (02000 ] ROLLER A3SY
18 924940 2 {00000} -{ ! WASHER, Plain, 5/16
17 Q0D 2z (D01 } FIN, Cotter, 3/32 x /8
18 7a72 2 {CHO000)-{ ¥ MUT, Hax, Full, 5/1618
14 9109387 8 {HHN-( } WASHER, Plein, 5/8
20 91 24%8 7 {0 - | PIM. Cottar, /1B x 1
21 108241 2 {GODKH-{ | S0OCKET ASSY
a2 91740 2 {20000 | H MNUT, Hax, Jam, 3f8-16
23 1650354 2 {DOCKa0-{ 1 HANDLE, Adjusting
24 1B51820 2 {00000}-{ ! GRP
5 108360 2 {00300]-{ H SPRING
26 17356 2 {0000M0-{ I LOCKWASHER, S/M16&
i 172046 1 (OO0 { } BERACKET, Roller, L.H.
28 108512 ) [ODOOO)-{ I FIVOT

67



2871453

Group

Bimplicily

48 Deoflector, Stone Guard & Rocker Arm Group

NOTE: USE STANDARD HARDWARE
TOROUE SPEL. NO. 173209 UNLESS

OTHERWISE NOTED.

b8



Mfg No. 1690272

48" Deflector, Stone Guard & Rocker Arm Group s,imp’fl:f’.,
/78
Ref. Part
MNa. Me. Gry. Serial Mo, Daseriptian
1 163011 1 (OO0 | ¥ BELT, V. FTO to Maower
2 w2209 q (DO 1 BOLT, Carraige, 3/8-16 % 1-1/4
3 924356 3 (00000)-{ ] WASHER. Special
4 916865 4 (OHaD00)-{ [ LOCKWASHER, 3/8
5 915950 dq 100000 -1 ] NUT, Hex, Full, 3/E-16
& 154305 2 (CH00]-{ [ PIM, Yoke
? 172465 1 [OHIEK00]-{ } ROCKER ARM ASSY
8 921175 2 torKH- { ¥ CAPSCREW, Hex Hd.. T/2-13 x 1-174
9 1551184 1 100000 { j DEFLECTOR
10 916951 p (eO000-{ ] NUT, Hex, Full, 172412
11 105051 2 (O }-{ ) SPACER
12 916953 p) Lo { [ LOCKWASHER, 1f2
12 1727 1 [O000a]-{ I GUARD ASSY, Stone
14 118053 2 {O0n)-{ ) PIN
15 918452 2 (OG- { ) FIN, Cottar, 1/58 x 1
18 176012 2 (O0M)-{ g FIM, Clip

69












TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE * 10%

SIZE SAE GRADE #2 | SAE GRADE #5 SAE GRADE #8

O AN %

8-32 19 In. Lbs. 30 In. Lbs. 41 In. Lbs.

8-36 20 - 31 " 43 "

10-24 27 - 43 60

10-32 31 - 49 68

1/4-20 66 “ 8 Ft. Lbs 12 Ft. Lbs.

1/4-28 76 " 10 i 14 “

5/16-18 11 Ft. Lbs 17 " 25 "

5/16-24 12 " 19 " 25 "

3/8-16 20 “ | 2o " 45 "

3/8-24 23 d a5 " SG “

7/16-14 30 o 50 o 70

7/16-20 as " 55 o a0 o

1/2-13 50 " 75 " 110 -

1/2-20 55 " a0 o 120

9/16-20 85 " 110 150 .

9/16-18 75 " 120 170 o

5/8-11 g0 o 150 “ 220 -

5/8-18 100 " 150 i 240

3/4-10 160 " 260 o 386

3/4-16 180 - 300 & 420

7/8-9 140 " 400 “ 500

7/8-14 155 i 440 " 660 "

1-8 220 " 580 200 "

1-12 240 - 640 " 1,000 "

NOTES: 8OLT HEAD MARKING

1. These lorque values are to be used for all Simplicity
hardware exciuding: locknuts, setf-tapping screws, thread
forming screws, and sheel metal screws.

2. Untass otherwise noted on assembly drawings all lorque
values must mest this specitication.

e

5.A.E. GRADE:
2

PBO



e |

Simplicity Manufaciuring, Ing.
S00 M. Spring Streel

P.D. Box 997

Port Washingten, Wl 53074-0937

Copyright @ 1989 Simplicity Manutacturing, Inc. ~ PRINTED IN U.S.A




